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This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification. The report
must not be used by the client to claim product certification, approval, or endorsement by TAF or any government agencies.
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1 Certificate of Conformity

Product: Single Stream 802.11a/b/g/n/ac + BT 4.1 M.2 1216 Type Card
Brand: Qualcomm Atheros
Test Model: QCNFA425
Sample Status: ENGINEERING SAMPLE
Applicant: Qualcomm Atheros, Inc.
Test Date: Apr. 29 to July 24, 2015

Standards: 47 CFR FCC Part 15, Subpart E (Section 15.407)
ANSI C63.10: 2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd,,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by : [j’)o en'e /7L(,//7/1M , Date: Aug. 07, 2015
l-[’hoenix Huang / Specialiggj

Approved by : e P alienil , Date: Aug. 07, 2015
~May Chen /’Manager
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2  Summary of Test Results
47 CFR FCC Part 15, Subpart E (SECTION 15.407 Under New Rule)
FCC
Test Item Result Remarks
Clause
Meet the requirement of limit.
15.407(b)(6) | AC Power Conducted Emissions PASS Minimum passing margin is -9.22dB at

0.19687MHz.

15.407(b) Radiated Emissions & Band Edge
(1/2/3/416) Measurement

Meet the requirement of limit.
PASS Minimum passing margin is -3.1dB at

standard connector.

5715.00MHz.
15.40/73()a)(1/2 Max Average Transmit Power PASS Meet the requirement of limit.
15.40/73()a)(1/2 Peak Power Spectral Density PASS Meet the requirement of limit.
; Meet the requirement of limit.
6dB bandwidth

15.407(e) PASS | (-NII-3 Band only)

15.407(g) Frequency Stability PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS Antenna connector is [PEX not a

NOTE: 1. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.725GHz
and 5.725~5.850GHz frequencies band. This report was recorded the RF parameters including
5.15~5.35GHz, 5.47~5.725GHz and 5.725~5.850GHz. For the 2400 ~ 2483.5MHz RF

parameters was recorded in another test report.

2. The DFS report was recorded in another test report.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Expended Uncertainty
Measurement Frequency (k=2) (+)
Conducted Emissions at mains ports 150kHz ~ 30MHz 2.86 dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 5.43 dB
1GHz ~ 6GHz 3.65dB
Radiated Emissions above 1 GHz 6GHz ~ 18GHz 3.88 dB
18GHz ~ 40GHz 4.11 dB

2.2 Modification Record

There were no modifications required for compliance.
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3 General Information
3.1 General Description of EUT (WLAN)

Product Single Stream 802.11a/b/g/n/ac + BT 4.1 M.2 1216 Type Card
Brand Qualcomm Atheros
Test Model QCNFA425
Status of EUT ENGINEERING SAMPLE
Power Supply Rating 3.3Vdc from host equipment
CCK, DQPSK, DBPSK for DSSS
Modulation Type 64QAM, 16QAM, QPSK, BPSK for OFDM

256QAM for OFDM in 11lac mode and VHT (20/40) mode in 2.4GHz

Modulation Technology DSSS,0FDM

802.11b: up to 11Mbps

802.11a/g: up to 54Mbps

Transfer Rate 802.11n : up to 150Mbps

802.11ac: up to 433.3Mbps

For 15.407

. 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.50 ~ 5.72GHz, 5.745 ~ 5.825GHz
Operating Frequency For 15.247

2.412 ~ 2.472GHz

For 15.407

25 for 802.114a, 802.11n (HT20), 802.11ac (VHT20)
12 for 802.11n (HT40), 802.11ac (VHT40)
Number of Channel 6 for 802.11ac (VHT80)

For 15.247

13 for 802.11b/g, 802.11n (HT20), VHT20
9 for 802.11n (HT40), VHT40

For 15.407

802.11a: 56.885 mW

802.11ac (VHT20): 53.951mwW

802.11ac (VHT40): 45.499mwW

802.11ac (VHT80): 40.551mwW

Output Power For 15.247

802.11b: 178.238mW

802.11g: 246.037mW

802.11n (HT20): 243.22mW

802.11n (HT40): 188.799mW

Antenna Type See item 3.2
Antenna Connector See item 3.2
Accessory Device NA
Data Cable Supplied NA
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Note:

1. There are Bluetooth technology and WLAN technology used for the EUT.
2. The modular has two variant designs as following table:

Variant No. Difference Description

SKU #1 Dual antenna connector version Support TX diversity for WLAN/BT transmit at J1 or
J2 antenna connector.

SKU #2 Single antenna connector version WLAN/BT transmit at J2 antenna connector.

recorded in this report.

Note: From the above Variants, SKU #1 was selected as representative model for the test and its data was

3. The EUT incorporates a 1T1R function.

2.4GHz Band
MODULATION MODE DATA RATE (MCS) TX & RX CONFIGURATION
802.11b 1~ 11Mbps 1TX 1RX
802.119g 6 ~ 54Mbps 1TX 1RX
802.11n (HT20) MCS 0~7 1TX 1RX
802.11n (HT40) MCS 0~7 1TX 1RX
VHT20 MCS 0~8, Nss=1 1TX 1RX
VHT40 MCS 0~9, Nss=1 1TX 1RX

5GHz Band

MODULATION MODE DATA RATE (MCS)

TX & RX CONFIGURATION

802.11a 6 ~ 54Mbps 1TX 1RX
802.11n (HT20) MCS 0~7 1TX 1RX
802.11n (HT40) MCS 0~7 1TX 1RX
802.11ac (VHT20) MCS 0~8, Nss=1 1TX 1RX
802.11ac (VHT40) MCS 0~9, Nss=1 1TX 1RX
802.11ac (VHT80) MCS 0~9, Nss=1 1TX 1RX

Note: The modulation and bandwidth are similar for 802.11n mode for 20MHz (40MHz) and 802.11ac mode
for 20MHz (40MHz), therefore investigated worst case to representative mode in test report. (Final
test mode refer section 3.3.1)

4. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only the test data of the
mode was recorded in this report.

5. WLAN/BT coexistence mode:

¢ 1x1WLAN +BT:

» 5GHz 802.11a/an (or 11ac) transmit concurrent with BT.

» 2.4GHz: timely shared coexistence.

Report No.: RF150401E01-1
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6. The emission (conducted & radiated emission) of the simultaneous operation (WiFi <5GHz> & Bluetooth)
have been evaluated and no non-compliance found. The detail combinations of transmitters / frequencies
/ modes as below table

Mode Available Tested Channel Modulation
Channel Technology
5 GHz
(802.11a) 36 to 165 52 OFDM
+
Oto78 39 FHSS

Bluetooth (GFSK)

7. The above EUT information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

Report No.: RF150401E01-1
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3.2

Description of Antenna

The antenna gain was declared by client; please refer to the following table:

2.4GHz
. L L 2.4GHz Cable
Ant. |Transmitter Ant. | Gain with | 5GHz Gain with 5GHz Cable Loss|Connector
o Brand Model ) Cable Loss Length
No. Circuit Type | cable loss | cable loss (dBi) (dB) Type
. (dB) (mm)
(dBi)
5.15~5.35GHz: 5.15~5.35GHz:
2.56 1.70
. 5.47~5.725GHz: 5.47~5.725GHz:
Chain (0) | WNC | 81.EBJ15.005| PIFA 3.00 1.15 IPEX 300
4.76 1.74
5.725~5.85GHz: 5.725~5.85GHz:
1 4.76 1.79
5.15~5.35GHz: 5.15~5.35GHz:
3.08 1.70
. 5.47~5.725GHz: 5.47~5.725GHz:
Chain (1) | WNC | 81.EBJ15.005| PIFA 3.62 1.15 IPEX 300
3.31 1.74
5.725~5.85GHz: 5.725~5.85GHz:
2.42 1.79
5.15~5.35GHz: 5.15~5.35GHz:
5.56 1.29
. 5.47~5.725GHz: 5.47~5.725GHz:
Chain (0) | WNC | 81.ED415.001| PIFA 0.22 0.96 IPEX 300
5.03 1.36
5.725~5.85GHz: 5.725~5.85GHz:
) 3.14 1.38
5.15~5.35GHz: 5.15~5.35GHz:
5.17 1.29
. 5.47~5.725GHz: 5.47~5.725GHz:
Chain (1) | WNC | 81.ED415.001| PIFA 1.48 0.96 IPEX 300
5.34 1.36
5.725~5.85GHz: 5.725~5.85GHz:
2.94 1.38

Note: 1. Above antenna gains of antenna are Total (H+V).

Following antenna combination(s) was (were) selected as representative mode for test or evaluate in this
report as listed.
5725~5850MHz:

Cabl
. o 5GHz Gain with 5GHz Cable Loss | Connector avie
Transmitter Circuit Brand Model Ant. Type . Length
cable loss (dBi) (dB) Type
(mm)
. 5.725~5.85GHz: 5.725~5.85GHz:
Chain (0)+(1) WNC 81.EBJ15.005 PIFA IPEX 300
4.76 1.79
5150~5350MHz, 5470~5725MHz:
Transmitter Ant. 5GHz Gain with 5GHz Cable Loss Connector | Cable Length
o Brand Model .
Circuit Type cable loss (dBi) (dB) Type (mm)
5.15~5.35GHz: 5.56 | 5.15~5.35GHz: 1.29
Chain (0)+(1) WNC 81.ED415.001 | PIFA IPEX 300
5.47~5.725GHz: 5.34 | 5.47~5.725GHz: 1.36
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3.3 Description of Test Modes

FOR 5180 ~ 5240MHz

4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
38 5190 MHz 46 5230 MHz
1 channel is provided for 802.11ac (VHT80):
Channel Frequency
42 5210MHz
FOR 5260 ~ 5320MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHTZ20):
Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz

1 channel is provided for 802.11ac (VHT80):

Channel

Frequency

58

5290MHz

Report No.: RF150401E01-1

Page No. 11 /284

Report Format Version:6.1.1




FOR 5500 ~ 5720MHz

12 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz
6 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
102 5510 MHz 126 5630 MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz 142 5710 MHz
3 channels are provided for 802.11ac (VHT80):
Channel Frequency Channel Frequency
106 5530MHz 138 5690 MHz
122 5610 MHz

Note : The listed channels in the DFS band (5250~5350MHz and 5470~5725MHz) are passive scan only.

FOR 5745 ~ 5825MHz:

5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
151 5755MHz 159 5795MHz

1 channel is provided for 802.11ac (VHT80):

Channel

Frequency

155

5775MHz
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3.3.1 Test Mode Applicability and Tested Channel Detail

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE UE21G UE<1G PLC APCM
. y v N N :
Where UE>1G: Unwanted Emission above 1GHz UE<1G: Unwanted Emission below 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement
Note:

1. The EUT’s antenna (PIFA) had been pre-tested on the positioned of each 3 axis. The worst case was found when positioned
on Z-plane.

Unwanted Emission Test (Above 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE FREQ. BAND (MHz) TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11a 36 to 48 36, 40, 48 OFDM 6
802.11ac (VHT20) 36 to 48 36, 40, 48 OFDM 6.5
5180-5240
802.11ac (VHT40) 38 to 46 38, 46 OFDM 135
802.11ac (VHT80) 42 42 OFDM 29.3
802.11a 52 to 64 52, 60, 64 OFDM 6
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM 6.5
5260-5320
802.11ac (VHT40) 54 to 62 54, 62 OFDM 135
802.11ac (VHT80) 58 58 OFDM 29.3
802.11a 100 to 144 100, 120, 140, 144 OFDM 6
802.11ac (VHT20) 100 to 144 100, 120, 140, 144 OFDM 6.5
5500-5720
802.11ac (VHT40) 102 to 142 102, 118, 134, 142 OFDM 135
802.11ac (VHTS0) 106 to 138 106, 122, 138 OFDM 29.3
802.11a 149 to 165 149, 157, 165 OFDM 6
802.11ac (VHT20) 149 to 165 149, 157, 165 OFDM 6.5
5745-5825
802.11ac (VHT40) 151 to 159 151, 159 OFDM 135
802.11ac (VHTS0) 155 155 OFDM 29.3

Unwanted Emission Test (Below 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE FREQ. BAND (MHz) TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
5180-5320, 36 to 64,
802.11a 5500-5720, 100 to 144, 52 OFDM 6
5745-5825 149 to 165

Report No.: RF150401E01-1 Page No. 13/ 284 Report Format Version:6.1.1




Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION
MODE FREQ. BAND (MHz) TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
5180-5320, 36 to 64,
802.11a 5500-5720, 100 to 144, 52 OFDM 6
5745-5825 149 to 165

Antenna Port Conducted Measurement:

X
X

This item includes all test value of each mode, but only includes spectrum plot of worst value of each

mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

Following channel(s) was (were) selected for the final test as listed below.
AVAILABLE MODULATION
MODE FREQ. BAND (MHz) TESTED CHANNEL DATA RATE (Mbps)
CHANNEL TECHNOLOGY
802.11a 36 t0 48 36, 40, 48 OFDM 6
802.11ac (VHT20) 36 to 48 36, 40, 48 OFDM 6.5
5180-5240
802.11ac (VHT40) 38 to 46 38, 46 OFDM 135
802.11ac (VHT80) 42 42 OFDM 29.3
802.11a 52 to 64 52, 60, 64 OFDM 6
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM 6.5
5260-5320
802.11ac (VHT40) 54 to 62 54, 62 OFDM 13.5
802.11ac (VHT80) 58 58 OFDM 29.3
802.11a 100 to 144 100, 120, 140, 144 OFDM 6
802.11ac (VHT20) 100 to 144 100, 120, 140, 144 OFDM 6.5
5500-5720
802.11ac (VHT40) 102 to 142 102, 118, 134, 142 OFDM 13.5
802.11ac (VHT80) 106 to 138 106, 122, 138 OFDM 29.3
802.11a 149 to 165 149, 157, 165 OFDM 6
802.11ac (VHT20) 149 to 165 149, 157, 165 OFDM 6.5
5745-5825
802.11ac (VHT40) 151 to 159 151, 159 OFDM 135
802.11ac (VHT80) 155 155 OFDM 29.3
Test Condition:
INPUT POWER
APPLICABLE TO ENVIRONMENTAL CONDITIONS (SYSTEM) TESTED BY
23deg. C, 65%RH 120Vac, 60Hz Tim Ho
UE21G
25deg. C, 69%RH 120Vac, 60Hz Tim Ho
UE<1G 24deg. C, 66%RH 120Vac, 60Hz Robert Cheng
PLC 26deg. C, 70%RH 120Vac, 60Hz Barry Lee
APCM 20deg. C, 65%RH 120Vac, 60Hz Anderson Chen
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3.4

Duty Cycle of Test Signal

If duty cycle of test signal is = 98 %, duty factor is not required.
If duty cycle of test signal is < 98%, duty factor shall be considered.
802.11a: Duty cycle = 21.412 ms/21.587 ms = 0.992
802.11ac (VHT20): Duty cycle = 19.787 ms/20.187 ms = 0.98
802.11ac (VHT40): Duty cycle = 9.575 ms/9.719 ms = 0.985

802.11ac (VHT80): Duty cycle = 4.423 ms/4.538 ms = 0.975, Duty factor = 10 * log( 1/0.975) = 0.11

REW 10 WHz [MIMPVBY et REV 10 MHz [HIMPVBY ey
VEIA0 MHE 17.92 dBm WEVAD WHZ 1755 dEim
15 Ret 35 cBn At 3005 ST 100 ms 19550000 ms g 5_ Rt 5 cAm At 3008 ST 100 s 5338000 ms
Offeel 11,5 08 Delta 2[T1] Offeet 11.5 8 Detta 2[T1]
1 14708 01508
7 21 412000 ms ! 3 19787000 ms
Detta 3 [T1) Deta 3 [T1]
— S ey 19508 S s il Do0es
21 587000 ms 20187000 ms
£8s T T T T 6854 T T T
Center 5.7 GHz 10msi Center 5.7 GHz 10ms/
REW/ 10 WHz [MIMPVBN et REVY 10 MHz MIMPMBN e
VEIA0 MHE 216 dBm WEVAD WHZ 752 dBm
PSLEEET ) At 30 0B SWT 50ms 1456000 ms 5 g Rei315dBm At 3008 ST 20ms 3582000 ms
Offset 11 5 a8 Delta 2[T1] Offset 11 5 689 Detta 2[T1]
44608 25908
9575000 ms 4423000 ms
Deta 3 [T1) Deta 3 [T1]
2298 | 4 01548
4 9719000 ms 104 4538000 ms
85 T T T T 685 T T T T
Certer 567 GHz Smst Center .75 GHz 2ms/
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3.5

Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
No. Product Brand Model No. Serial No. FCC ID Remark
NOTEBOOK ) )
A Lenovo 0769 NA NA Supplied by Client
COMPUTER
Qualcomm . .
B PCI-E Test tool NA NA NA Supplied by Client
Atheros

NOTE: All power cords of the above support units are non-shielded (1.8 m).

3.5.1

Configuration of System under Test

NOTEBOOK
COMPUTER (A)

PCI-E Test tool (B)

EUT
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3.6 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart E (15.407)

789033 D02 General UNII Test Procedures New Rules v01
644545 D03 Guidance for IEEE 802.11ac v01

ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.
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4 Test Types and Results
4.1

Transmit Power Measurment
4.1.1 Limits of Transmit Power Measurement
Operation EUT Categor LIMIT
Band gory
1 Watt (30 dBm)
. - .
Outdoor Access Point (Max. e.i.r.p = 125mW (21 dBm) at any elevation
angle above 30 degrees as measured from the
horizon)
U-NII-1
Fixed point-to-point Access Point 1 Watt (30 dBm)
Indoor Access Point 1 Watt (30 dBm)
V Mobile and Portable client device 250mW (24 dBm)
U-NII-2A \ 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-2C \ 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-3 \ 1 Watt (30 dBm)
Note: *B is the 26 dB emission bandwidth in megahertz
4.1.2 Test Setup
FOR POWER OUTPUT MEASUREMENT

For channel straddling 5725MHz:

EUT SPECTRUM
Attenuator | | ANALYZER
For other channels:
EUT Attenuator

Average Power Sensor

Power Meter
FOR 26dB OCCUPIED BANDWIDTH

EUT

SPECTRUM
Attenuator | | ANALYZER
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4.1.3 Test Instruments

FOR POWER OUTPUT MEASUREMENT
For channel straddling 5725MHz:

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

SPECTRUM

ANALYZER FSP 40 100060 May 08, 2015 May 07, 2016

R&S

NOTE: 1. The test was performed in Oven room 2.
2. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
3. Tested Date: July 23, 2015

For other channels:

DESCRIPTION & VODEL No. | SERIAL CALIBRATED | CALIBRATED
MANUFACTURER " | NO. DATE UNTIL

Power meter ML2495A 1014008  |Apr. 28,2015  |Apr. 27, 2016
Anritsu

Zﬁ‘r’;’gfe”sor MA2411B 0917122  |Apr. 28,2015  |Apr. 27, 2016

NOTE: 1. The test was performed in Oven room 2.
2. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
3. Tested Date: July 23, 2015

FOR 26dB OCCUPIED BANDWIDTH

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

SPECTRUM

ANALYZER FSP 40 100060 May 08, 2015 May 07, 2016

R&S

NOTE: 1. The test was performed in Oven room 2.
2. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
3. Tested Date: July 23, 2015
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4.1.4 Test Procedures

FOR AVERAGE POWER MEASUREMENT
For channel straddling 5725MHz:

802.11ac (VHT80)

Method SA-2

Set span to encompass the emission bandwidth (EBW) of the signal.

Set RBW =1MHz.

Set the VBW 2 3 x RBW.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS.

Trace average at least 100 traces in power averaging mode

Compute power by integrating the spectrum across the 26 dB EBW of the signal.
Duty factor need added to measured value (duty cycle < 98 percent).
Other Modulation mode

Method SA-1

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1MHz.

Set the VBW 2 3 x RBW.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Set trigger to free run (duty cycle = 98 percent)

Detector = RMS.

Trace average at least 100 traces in power averaging mode

Compute power by integrating the spectrum across the 26 dB EBW of the signal.

CoNOOA~WNE

CoNOGOA~ALONE

For other channels:
Method PM is used to perform output power measurement, trigger and gating function of wide band power
meter is enabled to measure max output power of TX on burst. Duty factor is not added to measured value.

FOR 26dB OCCUPIED BANDWIDTH

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare
this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the
RBW/EBW ratio is approximately 1%.

aghrwNE

4.1.5 Deviation from Test Standard

No deviation.

4.1.6 EUT Operating Conditions

The software (QRCT_CONN.exe) provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.1.7 Test Results
802.11a
POWER OUTPUT
Chan. Chz\r/\l.HFzr)eq. Avera(lgﬁN P)ower Aver?géanf)ower (Iagnr:) Pass / Fail
36 5180 28.51 14.55 24 Pass
40 5200 53.211 17.26 24 Pass
48 5240 54.2 17.34 24 Pass
52 5260 55.208 17.42 24 Pass
60 5300 48.641 16.87 24 Pass
64 5320 29.107 14.64 24 Pass
100 5500 25.823 14.12 24 Pass
120 5600 51.404 17.11 24 Pass
140 5700 26.182 14.18 24 Pass
*144;2:12)”_2(: 5720 19.634 12.93 24 Pass
*14;1;:;\)'”'3 5720 3.75 5.74 30 Pass
149 5745 24.266 13.85 30 Pass
157 5785 56.885 17.55 30 Pass
165 5825 38.019 15.80 30 Pass

Note: * Test was performed in accordance with Measurement follow FCC KDB 789033 UNII test procedure
Method SA-1 and use spectrum analyzer test.

The Total Power for the straddle channel:

Chan.

Chan. Freq. (MHz)

Average Power (mW)

Average Power (dBm)

*144

5720

23.384

13.69

Note: The total power was calculated through formula and record the value for reference only.
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26dB OCCUPIED BANDWIDTH

Channel Frequency (MHz) 26dBc Bandwidth (MHz)
36 5180 23.18
40 5200 35.73
48 5240 36.57
52 5260 43.43
60 5300 37.77
64 5320 24.29
100 5500 21.68
120 5600 41.72
140 5700 19.97

144 (UNII-2c Band) 5720 22.29

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc bandwidth

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >

Channel Number Freq.(MHz) Min. B(MHZz) Determined(gé)rrrlc)jucted L
52 5260 43.43 27.37 > 24
60 5300 37.77 26.77 > 24
64 5320 24.29 2485 > 24
100 5500 21.68 24.36 > 24
120 5600 41.72 272 > 24
140 5700 19.97 24 = 24
144 (UNII-2c Band) 5720 22.29 24.48 > 24
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R 300 kHz ITIMEVEBA ) R 300 kHz [HIMPVEN e
VBV1 bz 2111 cBm VB 1 MHz 1815 dBim
215 Ret 215 dBm Att 20 0B ST 20 ms STBB2GHT | gy 5 Ref21.5d8m Att 20dB) ST 20ms 518266 Otz
Offset 11508 Detta 2(T1] et 115 05 Detta 2(T1]
0.00 48 00008
2348 MHz 3573MHE
AT
D1483dBm /"WWW
// \"\ 001815 Bm W
E oogiiam p MNN Wv\‘“\‘
- it o .
” [l B i E B
785 ; T : - 785-| : ; : :
Center 5.18 GHz & MHz/ Span 60 MHz Certer 5.2 GHz 6 MHz/ Span B0 MHZ
REW 300 kHz TP VEN e ) REW 300 kHZ NP VEN e
VBN bz 531 B VB 1 MHz 16,62 dBim
21 5. Ret 215 dBm Att 20 0B ST 20 ms S2BGHE | gy 5. Ref21.5d8n Att 20dB) ST 20ms 523678 Oz
Ozt 11508 Deta 2(T1] ifset 11500 Deta 2111
0.00 68 0008
36.57 MHZ EET 4343 MHz
1 / \m . ,JW*NJ M..
"
216624
|_D2-18.91dBm W W
- B B i i d
78S : T i 785+ T T T
Center 5.24 GHz & MHZ! Span 60 hiHz Center 5.26 GHz 6 Hz/ Span 60 MHz
RE 300 kHz TIMOVBN ) REW 300 kHZ IMPVEN e
VEWY 1 MHz 47,95 dEm VEW 1 MHZ 2007 dEm
315 Rl 215 B Att 20 0B ST 20 ms SIME2GHE | 4y 5. Rel21.5d8m Att 20dB ST 20 ms 530775 iz
Offset 1.5 08 Detta 2[T1] Offset 11569 Deta 2[T1]
0.00 o8 0008
3777 MHE 2929 WHz
i cacreis /MW D1 5.9%dBm WMW
L orirsans WM MWW“W 20| 022007 4B W/ \M"‘A-
M M‘M‘ 7
, ol )
h B E i E B
785 T ; T8s5-| : : -
Center 5.3 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.32 GHz B MHz! Span 60 MHZ
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RE 300 kHz TIMOVBN ) REW 300 kHZ NP VEN ey
VEWY 1 MHz 20,88 dEm VEW 1 MHZ 1686 dEm
51 5. Fel 215 dBm Att 20 0B ST 20 ms SHEEEIGHT | g g Ref2SdEm Att 20dB SWT 20 ms 557958 Gz
Ozt 11508 Deta 2(T1] it 115 Deta 2111
0.00 68 0008
2168 MHE EE 4172z
D1534dBm e //MW
\ [2.-16 6 4B W
017501 6 AE; E M
] E i B d <
788 T T T T 7854 T T T T T T
Center 55 GHT B MHT Soan B0 MHz A_D_T Certer 5.6 GHz 6 MHz/ Span 60 MHz A_D T
RE 300 kHz TIMOVBN i) REW 300 kHZ IMPVEN e
VBN Mz 21.72 B VB MHZ -16.80 cBim
15 FE1215 B At 20 08 SAT 20 ms SEEMIGHE | g Fer21Sdem At 2008 ST 20 ms 570271 GHz
Offset 1.5 08 Detta 2[T1] Offset 115 o5 Detta 2[T1]
0.00 o8 0.00d8
19.97 MHE 01 62045 3640 MHZ
D1498dBm /,W
/ \ D2-1680 dBm. M V“W/\,vw
/f"// \M 4
,ﬂjM \v‘\ i
U L
U el
Fl 3 Fl 3!
788 T T it T T T T T
Center 5.7 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.72 GHz B MHz/ Span 60 MHz A D T

NOTE:
For CH144 (UNII-2c Band) = 5725MHz - Marker 1
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For Reference only — Power meter value
The power value was measured by power meter with average sensor.

Chan. Ch?&"_'z;eq' Average Power (dBm) Average Power (mW)
144 5720 52.845 17.23

Note: The total power was calculated through formula and record the value for reference only.
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802.11ac (VHT20)
POWER OUTPUT
Chan. Ch?l\r)l.HFzr)eq. Avera(lgﬁN P)ower Aver?(?BenSower (I;I;nr:) Pass / Eail
36 5180 27.797 14.44 24 Pass
40 5200 48.865 16.89 24 Pass
48 5240 52.845 17.23 24 Pass
52 5260 53.951 17.32 24 Pass
60 5300 52.24 17.18 24 Pass
64 5320 29.309 14.67 24 Pass
100 5500 28.249 1451 24 Pass
120 5600 53.333 17.27 24 Pass
140 5700 30.974 14.91 24 Pass
*14482:1,:)”-20 5720 17.219 12.36 23.89 Pass
*14éé;]('j\l)”_3 5720 3.589 5.55 30 Pass
149 5745 28.184 14.50 30 Pass
157 5785 52.602 17.21 30 Pass
165 5825 39.994 16.02 30 Pass

Note: * Test was performed in accordance with Measurement follow FCC KDB 789033 UNII test procedure
Method SA-1 and use spectrum analyzer test.

The Total Power for the straddle channel:

Chan.

Chan. Freq. (MHz)

Average Power (mW)

Average Power (dBm)

*144

5720

20.808

13.18

Note: The total power was calculated through formula and record the value for reference only.
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26dB OCCUPIED BANDWIDTH

Channel Frequency (MHz) 26dBc Bandwidth (MHz)
36 5180 21.30
40 5200 33.46
48 5240 42.62
52 5260 44,94
60 5300 38.91
64 5320 25.70
100 5500 23.85
120 5600 41.32
140 5700 20.83

144 (UNII-2c Band) 5720 19.46

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc bandwidth

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >

Channel Number Freq.(MHz) Min. B(MHZz) Determined(gé)rrrlc)jucted L
52 5260 44.94 2752 > 24
60 5300 38.91 269 > 24
64 5320 25.70 25.09 > 24
100 5500 23.85 2477 > 24
120 5600 41.32 27.16 > 24
140 5700 20.83 24.18 > 24
144 (UNII-2c Band) 5720 19.46 2389 < 24
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NOTE:

For CH144 (UNII-2c Band) = 5725MHz - Marker 1
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For Reference only — Power meter value
The power value was measured by power meter with average sensor.

Chan. Ch?&"_'z;eq' Average Power (dBm) Average Power (mW)
144 5720 50.35 17.02

Note: The total power was calculated through formula and record the value for reference only.
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802.11ac (VHT40)
POWER OUTPUT
Chan. Ch?l\r)l.HFzr)eq. Avera(lgﬁN P)ower Aver?(?BenSower (I;I;nr:) Pass / Eail
38 5190 13.459 11.29 24 Pass
46 5230 34.754 15.41 24 Pass
54 5270 45.499 16.58 24 Pass
62 5310 16.444 12.16 24 Pass
102 5510 15.631 11.94 24 Pass
118 5590 45.186 16.55 24 Pass
134 5670 25.527 14.07 24 Pass
*142853:;,(\1])”-20 5710 15.488 11.90 24 Pass
*14265;](;\')”_3 5710 0.9376 -0.28 30 Pass
151 5755 21.677 13.36 30 Pass
159 5795 35.4 15.49 30 Pass

Note: * Test was performed in accordance with Measurement follow FCC KDB 789033 UNII test procedure
Method SA-1 and use spectrum analyzer test.

The Total Power for the straddle channel:

Chan.

Chan. Freq. (MHz)

Average Power (mW)

Average Power (dBm)

*142

5710

16.4256

12.16

Note: The total power was calculated through formula and record the value for reference only.

Report No.: RF150401E01-1

Page No. 31/284

Report Format Version:6.1.1




26dB OCCUPIED BANDWIDTH

Channel Frequency (MHz) 26dBc Bandwidth (MHz)
38 5190 42.16
46 5230 81.92
54 5270 97.23
62 5310 43.67
102 5510 44.50
118 5590 78.27
134 5670 43.43
142 (UNII-2¢ Band) 5710 39.31

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc bandwidth

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >

Channel Number Freq.(MHz) Min. B(MHz) Determined(g:é)rg()jucted L
54 5270 97.23 30.87 > 24
62 5310 43.67 274 > 24
102 5510 44.50 27.48 > 24
110 5550 78.27 29.93 > 24
134 5670 43.43 27.37 > 24
142 (UNII-2c Band) 5710 39.31 26.94 > 24
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REA1 MHZ TIMOVBN i) REW 1 WHZ IMPVEN e
VB 3 Mz 15,85 B VB 3 MHZ -19.41 cBim
15 FE1 215 B At 2008 SAT 20 ms S2HEIGHr | g Fer21Sdem At 2008 ST 20 ms 528784 GHz
Offset 1.5 08 Detta 2[T1] Offset 115 o5 Detta 2[T1]
0.00 o8 0.00d8
0110158Bm 97.23 MHE 4357 MHZ
WMW D16.59 dBm m
E il Wf"’/ M"“M / \
[l w;,é@er/ﬁé’!f
p [02-19.41 dBm.
- o
e B % g ] E
788 T T s it T T T T
Center 527 GHz 10 MHz/ Span 100 MHz S Certer 5.31 GHz 10 MHz/ Span 100 MHz
REA MHE [PIMPVBA e ) REW 1 WHz MIMPVEN e
VBV 3 Mz -20.47 B VB 3 MHZ 14,82 cBim
g Re1 215 B Aft 2008 ST 20ms S4EGEGHZ | o g FEr21SdEm At 2008 ST 20ms 555497 GHz
Offset 11508 Detta 2[T1] Offset 115/ Delta 2[T1]
0.00 08 00008
4450 MHz D111.18 4By 7827 MHz
D1 553 dBm W W\
. / \ \'W‘AAIFM
/ D2-14828 W
E 075047 dF;
E | J. 1 A
[ el
i f % ) i f %
185 : : ; : 1 785~ T ; ; e
Center 551 GHz 10 iz Span 100 Mz Certer 559 GHz 10 MHzi Span100MHz  ESECEEN
R WHE ITIMEVEBA ) REWA btz [MIMPYBA prerer 1 171)
VEWY 3 MHz 1878 dEm VEWN 3 MHZ 45788
215 RE1 215 B Aft 20 08 ST 20ms SEATHEOHT | o 5 FET21SdEm At 2008 ST 20ms 5 88559 GHz
Offset 11508 Detta 2(T1] et 115 05 Detta 2(T1]
0.00 48 00008
43.43 MHZ D1 1022 dBm 6276 MHz
T TR M
’,‘ 021578 B i W gy
o 21878 4B sl
” [l ] : % . [l B
185 : T T 785+ T

Center 574 GHz

T
10 WHz/

T
Spen 100 Mz

NOTE:

For CH142 (UNII-2c Band) = 5725 - Marker 1
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For Reference only — Power meter value
The power value was measured by power meter with average sensor.

Chan. Ch?&"_'z;eq' Average Power (dBm) Average Power (mW)
142 5710 43.251 16.36

Note: The total power was calculated through formula and record the value for reference only.
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802.11ac (VHT80)
POWER OUTPUT

Chan. Ch?l\r)l.HFzr)eq. Avera(lgﬁN P)ower Aver?(?BenSower (I;I;nr:) Pass / Eail
42 5210 14.06 11.48 24 Pass
58 5290 16.596 12.20 24 Pass
106 5530 15.276 11.84 24 Pass
122 5610 40.551 16.08 24 Pass
*138 (UNIl-2¢ 5690 14.224 11.53 24 Pass
Band)
*138 (UNII-3 5690 0.3251 -4.88 30 Pass
Band)
155 5775 21.33 13.29 30 Pass

Note: * Test was performed in accordance with Measurement follow FCC KDB 789033 UNII test procedure
Method SA-1 and use spectrum analyzer test.

The Total Power for the straddle channel:

Chan.

Chan. Freq. (MHz)

Average Power (mW)

Average Power (dBm)

*138

5690

14.5491

11.63

Note: The total power was calculated through formula and record the value for reference only.
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26dB OCCUPIED BANDWIDTH

Channel Frequency (MHz) 26dBc Bandwidth (MHz)
42 5210 88.48
58 5290 86.16
106 5530 84.01
122 5610 145.17
138 (UNII-2¢ Band) 5690 80.80

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc bandwidth

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >

Channel Number Freq.(MHz) Min. B(MHz) Determmed(é:grr:]()jucted Limit
58 5290 86.16 30.35 > 24
106 5530 84.01 30.24 > 24
122 5610 145.17 3261 > 24

138 (UNII-2c Band) 5690 80.80 30.07 > 24
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CH42

|CH58

Center 5.63 GHz

16 MHz!

T
Span 160 MHz

REWA 1 MHZ TP VEN e ) REW 1 MHz NP VEN e
VEWY 3 bz 22.74 dBm WEIN 3 MHz -2252 dBm
51 5. Fel 215 dBm Att 20 0B ST 20 ms SIBATIGHz | g 5. Ref215dEm At 20 0B SWT 20ms 524580 GHz
Ozt 11508 Deta 2(T1] Cifset 11505 Deta 2111
0.00 68 0008
.48 MHZ 26,16 MHz
D136 dBm D1 3.18 dBm
T
[ W\\ /—, i k\
T TiEm ) T T ZZRZ a5 v
4 " A MMW \\Mu |
7 W e
j i | i <@>
788 T T T 7854 T T T T T
Genter 521 GHz 16 MHz! Span 160 MHz A_D_T Center 5.29 GHz 16 MHz¢ Span 160 MHz
REA1 MHZ TIMOVBN ) REW 1 WHZ IMPVEN e
VEWY 3 MHz 2246 dBm VEWY 3 MHZ -18.34 dBm
g FEI 2 S dEm Att 2008 SNVT 20 ms S4TET GHr | 4 g Rer215d8m Att 20 dB SWT 20ms 554470 GHz
Offset 1.5 08 Detta 2[T1] Offsdi 115 o5 Detta 2[T1]
0.00 08 0.00d8
84.01 MHZ 145.17 WHz
T TR B
D354 dBm WWW"\WW
f T T, M\ / \
f D2-19 za'aw
22 AR
.
i [; ( i E
785 T ; T8s5-| T : :
Center 553 GHz 16 Wz Span 160 MHz NN Certer 561 GHz 16 MHzi Soan 160 MHz A_D T
REA MHE [PIMPVBA e )
VEWY 3 MHz 9.5 dEm
o1 5 FEl215 dBm At 20 68 SAT20ms 564420 GHz
Offset 11508 Detta 2[T1]
0.00 08
115,09 MHz
01645 dBm
02-19.55 dBm ,/f Mw.
F 3
185 :

NOTE:

For CH138 (UNII-2c Band) = 5725 - Marker 1
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For Reference only — Power meter value
The power value was measured by power meter with average sensor.

Chan. Ch?&"_'z;eq' Average Power (dBm) Average Power (mW)
138 5690 44.668 16.50

Note: The total power was calculated through formula and record the value for reference only.
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4.2 Peak Power Spectral Density Measurement

4.2.1 Limits of Peak Power Spectral Density Measurement

Operation Band EUT Category LIMIT
U-NII-1 Outdoor Access Point

Fixed point—to?point Access 17dBm/ MHz

Point

Indoor Access Point

N Mobile and Pgrtable client 11dBm/ MHz

device
U-NII-2A \ 11dBm/ MHz
U-NII-2C J 11dBm/ MHz
U-NII-3 J 30dBm/ MHz

4.2.2 Test Setup

SPECTRUM

EUT

4.2.3 Test Instruments

Attenuator | |  ANALYZER

Refer to section 4.1.2 to get information of above instrument.
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4.2.4 Test Procedures

For 802.11a, 802.11ac (VHT20) & 802.11ac (VHT40):
For U-NII-1, U-NII-2A & U-NII-2C
Using method SA-1

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.
b. Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

c. Sweep time = auto, trigger set to “free run”.

d. Trace average at least 100 traces in power averaging mode.

e. Record the max value

For U-NII-3:

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.

b. Set RBW =300 kHz, Set VBW = 1 MHz, Detector = RMS

c. Use the peak marker function to determine the maximum power level in any 300 kHz band segment
within the fundamental EBW.

d. Scale the observed power level to an equivalent value in 500 kHz by adjusting (reducing) the measured
power by a bandwidth correction factor (BWCF) where BWCF = 10log(500 kHz/300kHz)

e. Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

g. Record the max value

—h

For 802.11ac (VHTS80):

For U-NII-1, U-NII-2A & U-NII-2C

Using method SA-2

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.

b. Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

c. Sweep time = auto, trigger set to “free run”.

d. Trace average at least 100 traces in power averaging mode.
e. Record the max value and add 10 log (1/duty cycle)

For U-NII-3:

a. Set span to encompass the entire emission bandwidth (EBW) of the signal.

b. Set RBW =300 kHz, Set VBW = 1 MHz, Detector = RMS

c. Use the peak marker function to determine the maximum power level in any 300 kHz band segment
within the fundamental EBW.

d. Scale the observed power level to an equivalent value in 500 kHz by adjusting (reducing) the measured
power by a bandwidth correction factor (BWCF) where BWCF = 10log(500 kHz/300kHz)

e. Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

g. Record the max value and add 10 log (1/duty cycle)

—h

4.2.5 Deviation from Test Standard

No deviation.

4.2.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.

Report No.: RF150401E01-1 Page No. 40/ 284 Report Format Version:6.1.1




4.2.7 Test Results

For U-NII-1, U-NII-2A & U-NII-2C:
802.11a

Chan. Ch?l\r/]l.l_'FZr)eq. PowgBl?;e)nsny M?S(Brl;:)m It Pass / Fail
36 5180 -0.73 11 Pass
40 5200 191 11 Pass
48 5240 1.83 11 Pass
52 5260 2.93 1 Pass
60 5300 2.15 1 Pass
64 5320 0.44 11 Pass
100 5500 0.08 11 Pass
120 5600 3.53 11 Pass
140 5700 -0.82 11 Pass

144 (UNII-2c Band) 5720 3.28 11 Pass
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REIA MHE ITHRMVE e ) REW 1 hHz HIRMYIEN e
VEWY 3 MHz 073 dEm VEW 3 MHZ 191 dBm
215 Ret 215 dBm Att 20 0B ST 100ms SITOIBGHE | gy 5 Ref21.5d8m Att 20dB) ST 100 ms 520144 Gz
Offset 11508 et 115 05
f 1
e
WP 10001100 SVVP 100 of 100
185 7 F 785+ T T T
Center 5.18 GHz & MHz/ Span 60 MHz Certer 5.2 GHz 6 MHz/ Span B0 MHZ
REWA 1 MHZ ITHRMVEN e ) REW 1 MHz IRMYIBA e g
VEWY 3 MHz 1,83 dBm VBN 3 MHZ 293 dBm
21 5. Ret 215 dBm Att 20 0B ST 100ms SIT2GH | gy 5. Ref21.5d8n Att 20dB) ST 100 ms 525772 GHz
Ozt 11508 Cifset 11505
1 T
WP 100 01 100 SHYP 100 of 100
785 T 785+ T T T
Center 5.24 GHz & MHZ! Span 60 hiHz Center 5.26 GHz 6 Hz/ Span 60 MHz
REA1 MHZ ITHRMVERN e ) REW 1 WHZ (RMYBY ey
VEWY 3 MHz 215 dem VEW 3 MHZ 044 dEm
315 Rl 215 B Att 20 0B ST 100 ms 529 GHr | 4y 5. Rel21.5d8n Att 20dB SWT 100 ms 531888 GHz
Offet 11508 Cifset 115 08
! 1
[ — \ ' N
SWP 100 o1 100 SHYP 100 of 100
785 ; T8s5-| T : : -
Center 5.3 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.32 GHz B MHz! Span 60 MHZ
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REA1 MHZ ITHRMVERN e ) REW 1 MHz RMYIBA ey
VEWY 3 MHz .08 dEm VEW 3 MHZ 353 dEm
51 5. Fel 215 dBm Att 20 0B ST 100 ms S43TOHz | 4 5 Rl 2 Sdm At 20 0B SWT 100 ms 559832 GHz
Ozt 11508 Cifset 11505
T
1
. /_4,_\/_\
SWP 100 o1 100 SHYP 100 of 100
T8 ; 785~ : : ;
Center 5.5 GHT B MHE Span 60 MHZ Centter 5.6 GHz 6 MHz/ Span 60 MHz
REA1 MHZ ITHRMVERN i) REW 1 MHz (RMYBY ey
VEWY 3 MHz 082 dEm VEW 3 MHZ 23408
15 FE1215 B At 2008 SAT 100 ms S5%EI0Hz | 4 g Fer21Sdem At 2008 ST 100 ms 572500 GHz
Offset 1.5 08 Offset 115 o5 Marker 2[T1]
328 dBm
571784 GHz
Marker 3 [T1]
1 236 dBm
m //FF\/“ \ 572500 GHz
SWP 100 0f 100 SHYP 100 of 100
: i E
785 ; T8s5-| : : -
Center 5.7 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.72 GHz B MHz/ Span 60 MHz
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802.11ac (VHT20)

Chan. Freq. Power Density MAX. Limit :
Chan. (MH2) (dBm) (dBm) Pass / Fail

36 5180 -1.00 11 Pass

40 5200 1.31 11 Pass

48 5240 2.60 11 Pass

52 5260 2.80 11 Pass

60 5300 1.88 11 Pass

64 5320 0.53 11 Pass

100 5500 0.29 11 Pass

120 5600 2.59 11 Pass

140 5700 -0.47 11 Pass

144 (UNII-2c Band) 5720 2.25 11 Pass
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REIA MHE ITHRMVE e ) REW 1 hHz HIRMYIEN e
VEWY 3 MHz _1.00 dm VEW 3 MHZ 131 dBm
215 Ret 215 dBm Att 20 0B ST 100ms 176440tz | o 5 Fef215dEm Att 20dB) ST 100 ms 519956 GHz
Offset 11508 et 115 05
1
1
WP 10001100 SVVP 100 of 100
785 T : - 785-| ; : :
Center 5.18 GHz & MHz/ Span 60 MHz Certer 5.2 GHz 6 MHz/ Span B0 MHZ
REWA 1 MHZ ITHRMVEN e ) REW 1 MHz IRMYIBA e g
VEWY 3 MHz 260 dim VBN 3 MHZ 280 dBm
21 5. Ret 215 dBm Att 20 0B ST 100ms 523044 GHz | o 5_ el 21 5m Att 20dB) ST 100 ms 525784 GHz
Ozt 11508 Cifset 11505
T
WP 100 01 100 SHYP 100 of 100
78S T i 785+ T T T
Center 5.24 GHz & MHZ! Span 60 hiHz Center 5.26 GHz 6 Hz/ Span 60 MHz
REA1 MHZ ITHRMVERN e ) REW 1 WHZ (RMYBY ey
VEWY 3 MHz 1.58 dEm VEW 3 MHZ 053 dEm
315 Rl 215 B Att 20 0B ST 100 ms 5296 GHtz | 4 5 Rl 2 5dm Att 20dB SWT 100 ms 531844 GHz
Offet 11508 Cifset 115 08
! 1
[ — R r N
SWP 100 o1 100 SHYP 100 of 100
788 T T it T T T z
Center 5.3 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.32 GHz B MHz! Span 60 MHZ
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REA1 MHZ ITHRMVERN e ) REW 1 MHz RMYIBA ey
VEWY 3 MHz 0,29 dEm VEW 3 MHZ 259 dEm
51 5. Fel 215 dBm Att 20 0B ST 100 ms 543604 GHtz | g 5 Ref21Sdm At 20 0B SWT 100 ms 5 59808 GHz
Ozt 11508 Cifset 11505
T
1
SWP 100 o1 100 SHYP 100 of 100
785 T : 785~ ; ; -
Center 5.5 GHT B MHE Span 60 MHZ Centter 5.6 GHz 6 MHz/ Span 60 MHz
REA1 MHZ ITHRMVERN i) REW 1 MHz (RMYBY ey
VEWY 3 MHz 047 dEm VEW 3 MHZ 134 08m
15 FE1215 B At 2008 SAT 100 ms SHWROHz | 4 g Fer21SdEm At 2008 ST 100 ms 572500 GHz
Offset 1.5 08 Offset 115 o5 Marker 2[T1] 22548
m
571820 GHz
1 Marker 3 [T1]
1 1.34 dBm
m [/“*\/—‘- \ 5.72500 GHz
SWP 100 0f 100 SHYP 100 of 100
: i E
785 T T 785 T T T z
Center 5.7 GHz B MHZ/ Span 60MHz  CNENEEEEE Certer 5.72 GHz 10 MHz/ Span 100 MHz
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802.11ac (VHT40)

Chan. Chan. Freq. Power Density MAX. Limit Pass / Fail
(MHz) (dBm) (dBm)
38 5190 -6.18 11 Pass
46 5230 -1.65 11 Pass
54 5270 -1.23 11 Pass
62 5310 -4.86 11 Pass
102 5510 -5.45 11 Pass
118 5590 -0.62 11 Pass
134 5670 -4.33 11 Pass
142 (UNII-2c Band) 5710 -1.37 11 Pass
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REA1 MHZ ITHRMVERN e ) REW 1 MHz RMYIBA ey
VEWY 3 MHz 618 dEm VEW 3 MHZ 185 dEm
51 5. Fel 215 dBm Att 20 0B ST 100 ms SASIAGHz | g 5 el 2 SdEm At 20 0B SWT 100 ms 522400 GHz
Ozt 11508 Cifset 11505
1
' (H—\m
SWP 100 o1 100 SHYP 100 of 100
78S T i 785+ T T T
Center 519 GHz 10 MHz/ Span 100 MHz Certler 5.23 GH 10 MHz# Span 100 MHz
REA1 MHZ ITHRMVERN i) REW 1 MHz (RMYBY ey
VEWY 3 MHz .23 dEm VEW 3 MHZ 485 0B
15 FE1215 B At 2008 SAT 100 ms S2ETADGHE | g g Fer21SdEm At 2008 ST 100 ms 530440 GHz
Offet 11508 Cifset 115 08
1
1
SWP 100 0f 100 SHYP 100 of 100
785 T ; T8s5-| T : :
Center 527 GHz 10 MHz/ Span 100 MHz S Certer 5.31 GHz 10 MHz/ Span 100 MHz
REA MHE [PIRMVER e ) REW 1 WHz MIRMYEN ey
VEWY 3 MHz _5.45 dEm VEW 3 MHZ 05208
g Re1 215 B Aft 2008 ST 100 ms SSEUGHZ | g FEr21SdEm At 2008 ST 100 ms 558440 GHz
Ot 11508 CECEEET ]
1
S 100 0f 100 SVVP 100 of 100
785 ; : 785~ T ; 7 2
Center 551 GHz 10 iz Span 100 Mz Certer 559 GHz A0 MHzH Span100MHz N
REIA MHE ITHRMVE e ) REW 1 hHz HIRMYIEN e
VEWY 3 MHz 433 dEm VEW 3 MHZ 37208
215 RE1 215 B Aft 20 08 ST 100ms SORMACHT | g5 T2 SdEm At 2008 ST 100 ms 572500 GHz
Offset 11508 et 115 05 Marker 2 [T1]
-1.37 dim
570420 GHz
Marker 3 [T1]
2 372 dBm
1 K"*—‘\[—\\ 572500 GHz
S 100 0f 100 SVVP 100 of 100
i
785 ; ; 785 T T T
Center 567 GHz 10 MHz! Span 100 MHz Certer 5.71 GHz 10 MHz/ Span 100 MHz
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802.11ac (VHT80):

Total PSD With

Chan. Freq. | PSD W/O Duty | Duty Factor MAX. Limit .
Chan. (MH2) Factor (dBm) (dB) Duty Factor (dBm) Pass / Fail
(dBm)
42 5210 -8.02 0.11 -7.91 11 Pass
58 5290 -8.43 0.11 -8.32 11 Pass
106 5530 -7.61 0.11 -7.50 11 Pass
122 5610 -4.07 0.11 -3.96 11 Pass
138
(UNII-2¢ 5690 -4.68 0.11 -4.57 11 Pass
Band)

Note: 1. Refer to section 3.4 for duty cycle spectrum plot.
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REA1 MHZ ITHRMVERN e ) REW 1 MHz RMYIBA ey
VEWY 3 MHz 502 dEm VEW 3 MHZ 543 dEm
51 5. Fel 215 dBm Att 20 0B ST 100 ms 52084 GHz | 4 5. el 21 5dm At 20 0B SWT 100 ms 529552 GHz
Ozt 11508 Cifset 11505
L L
+
E E e
SWP 100 o1 100 SHYP 100 of 100
785 7 7854 T T
Center 521 GHz 12 MHz/ Span 120 MHz Certier 5.29 GHz 12 MHz# Span 120 MHz
REA1 MHZ ITHRMVERN i) REW 1 MHz (RMYBY ey
VEWY 3 MHz 761 dEm VEW 3 MHZ 407 aBm
15 FE1215 B At 2008 SAT 100 ms SSB08GHE | 4 g Rer21Sdem At 2008 ST 100 ms 559224 GHz
Offet 11508 Cifset 115 08
1
1
SWP 100 0f 100 SHYP 100 of 100
785 ; T8s5-| : :
Center 553 GHz 12 MHz/ Span 120 MHz S Certer 5.61 GHz 12 MHz/ Span 120 MHz
REA MHE [PIRMVER e )
VEWY 3 MHz .08 dEm
1 g R 215 dBm Aft 2008 T 100 ms 572500 GHz
Offset 11508 Marker 2{T1]
-4.68 dEm
567872 GHE
Marker 3 [T1]
5,05 dBm
572500 GHz
+ ——
S 100 0f 100
785 T
Center 5.63 GHz 12z Span 120 MHz
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For U-NII-3:
802.11a

Chan. Freq.

Chan. (MH2)

PSD
(dBm/300kHz)

PSD
(dBm/500kHz)

Limit
(dBm/500kHz)

Pass
[Fail

144 (UNII-3

Band) 5720

-5.27

-3.05

30 Pass

149 5745

-12.01

-9.79

30 Pass

157 5785

-4.21

-1.99

30 Pass

165 5825

-6.28

-4.06

30 Pass

CH144 (UNII-3 Band)

|CH149

REVY 300 kHZ HIRMYEN e )
VB 1 MHZ 1201 dBm
SWWT 100 ms 574440 GHz

@

RE 300 kHz ITHRMVERN e )
VEWY 1 WHz 527 dem
51 5. Fel 215 dBm Att 20 0B ST 100 ms ST GHz | g5 Ref2SdEm At 20 0B
Ozt 11508 Marker 2 [T1] Sifset 11508
4.7 dEim
571784 GH
Marker 3 [T1]
5,27 dEm
572504 GHE
J u ‘
SWP 100 o1 100
| (@)
85 . ; 785-| T
Center 572 GHz B MHE Span 60 MHZ Certter 5.745 GHz

T
6 MHz!

T
Span 60 MHz A_D T

CH157

|CH165

N

e’

| \
M

N
iy

SWP 100 of 100

REVY 300 kHz
VE 1 MHZ
ST 100 me

TIRMYBN e )
-5.28 dBm
582284 GHz.

RE 300 kHz ITHRMVERN i)
VEWY 1 MHz —4.21 dEm
1.5 FEl215 dBm At 2068 ST 100 ms 576284 GHz 91521215 dBm At 20d8
Offet 11508 Cifset 115 08

ot 100
; ( ) T8s5-| T
Span 60MHz  CNENEEEEE Certer 5625 GHz

T T
Center 5.785 GHz B MHz/

A

T
6 hHz!

T
Span 60 MHz
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802.11ac (VHT20)

Chan.

Chan. Fregq.
(MH2z)

PSD
(dBm/300kHz)

PSD
(dBm/500kHz)

Limit
(dBm/500kHz)

Pass
[Fail

144 (UNII-3
Band)

5720

-6.83

-4.61

30

Pass

149

5745

-8.29

-6.07

30

Pass

157

5785

-4.19

-1.97

30

Pass

165

5825

-6.91

-4.69

30

Pass

CH144 (UNII-3

Band)

|CH149

REW 300 kHz.

[T1]RM VEW

REWY 300 kHz

Marker 1 [T1] [TIRMYIBA teer 1 1)
WENY 1 hHz 683 dBm B 1 MHZ 529 dBm
o1 5 Fe1 215 dBm Att 208 ST 100 ms 572500 GH 1 5. Ref 215 dm Att 20dB ST 100 ms 5 74656 GHz
Offset 11.5d8 Marker 2[T1] Offset 115d8
-5.79 dBm
571780 GHz
Marker 3[T1]
-6.83 dBm
572500 GHz.
1
i s bt
10001 100 00 of 100
-785 T T T T $ -785-| T T T
Center §.72 GHz 10 MHz/ Span 100 MHz Certier 5.745 GHz & MHz/ Span 60 MHz
REW 300 kHz (T1] Rm VIEW Marker 1 [T1] REW 300 kHZ [T1]RM VIEN Marker 1[T1]
VBV bz 443 dEm VBT MHZ 691 dBm
21 5. Fei 215 dBm At 20 B ST 100 ms 578248 GHz 1 5. Rel 21 5 dEm Att 20dB ST 100 ms. 582440 GHz
Offset 11.5dB Offset 115d8
1
T
SYWP 100 o1 100 of 100
8.5 : T 7 ( ) 785+ T T T ( )
Genter 5.785 GHz & MHZ! Span 60 hiHz Certter 5.825 GHz 6 Hz/ Span 60 MHz
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802.11ac (VHT40)

Chan.

Chan. Fregq.
(MH2z)

PSD

(dBm/300kHz)

PSD
(dBm/500kHz)

Limit
(dBm/500kHz)

Pass
[Fail

142 (UNII-3
Band)

5710

-12.03

-9.81

30

Pass

151

5755

-13.36

-11.14

30

Pass

159

5795

-10.60

-8.38

30

Pass

CH142 (UNII-3 Band)

|CH151

T
Center 5.795 GHz

T
10 MHz!

T
Span 100 MHz

REW 300 kHz ITHRMVEN e ) REW 300 kHz IRMYIBA e g
VB bz 12,03 dBm VBN MHz 1336 dBm
51 5. Fel 215 dBm Att 20 0B ST 100 ms ST GHr | g5 Rl 2 SdEm At 20 0B SWT 100 ms 574830 GHz
Ozt 11508 Marker 2 [T1] Sifset 11508
-9.28 dim
570440 GHZ
Marker 3 [T1]
12,03 dm
572500 GHz
2
- l
S 100 ot 100 W
85 . ; ; 785-| T : T
Center 571 GHz. 10 MHz! Span 100 MHz Certter 5.755 GHz 10 WHz¢ Span 100 MHz
RE 300 kHz ITHRMVERN e )
VEWY 1 WHz 1060 cBm
1.5 Fel 205 B Att 20 0B ST 100 ms 579280 GHz
Offet 11508
1
l ’( ‘
SWP 100 o1 100
78.5-] (@>
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802.11ac (VHT80)
Chan Chan. Freq. REDIWIO Rty Facior Duty TOéﬂJﬁgc\t/X:th Limit Pass
(MHz) (dBm/300kHz)|(dBm/500kHz) Factor (dB) (dBm/500kHz) (dBm/500kHz) | /Fall
138 (UNII-3 5690 -16.89 -14.67 0.11 -14.56 30 Pass
Band)
155 5775 -15.52 -13.30 0.11 -13.19 30 Pass
Note: 1., Refer to section 3.4 for duty cycle spectrum plot.
CH138 (UNII-3 Band) |CH155
| e

SWP 100 01 100

' F @ . @
e center § E‘B GHzZ 12' MHz/ ' SDS‘H 120 MHz o Center 5.7‘75 GHz. ' 12‘MHzﬂ ‘ Spa‘n 120 MHz
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4.3 6dB Bandwidth Measurment
4.3.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5MHz.

4.3.2 Test Setup

SPECTRUM

EUT Attenuator | |  ANALYZER

4.3.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.3.4 Test Procedures
MEASUREMENT PROCEDURE REF

Set resolution bandwidth (RBW) = 100kHz

Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
Trace mode = max hold.

Sweep = auto couple.

® a0 op

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission

4.3.5 Deviation from Test Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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4.3.7 Test Results

802.11a

Channel

Frequen
(MHz)

cy

6dB Bandwidth
(MHz)

Minimum Limit
(MHz)

Pass / Fall

144
(UNII-3 Band)

5720

2.56

0.5

Pass

149

5745

16.08

0.5

Pass

157

5785

15.72

0.5

Pass

165

5825

15.31

0.5

Pass

Note: 1. The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz

CH144 (UNII-3 Band)

|CH149

REA 100 kHz [T1] MR WIEVY Matker 1 [T1] REW 100 kHz [T MP WIEW Marker 1[T1]
VEBWY 300 kHz 0.35 dBm WEWW 300 kHz 574 dBm
o1 5 Rel218 B att 20 c8 ST 20 m5 STI2MGHE | gy 5 Ref21.5d8n Att 20dB) ST 20ms 573685 GHz
Offset 11.5d8 Delta 2 [T1] Offset 115 d5 Delta 2[T1]
0.00 8 000 dB
15.32 MHz 16.08 MHz
D1 626 dBm
02025 amm |, ol st ;JMMM'WWMMA DI 0.26 dBin
Kl i gt Taahsdatinsg
D2-574 dBm. urMMNWNWM\N\A 1
| f (@) | i (@)
785 T T T - 785+ T T T T T T
Center 572 GHz 25 MHzi Span 25 MHz Certter 5.745 GHz 25 Mz Span 25 MHz A DT
REW 100 kHz [T WP IEVY Marker 1[T1] REW 100 kHz. [T MP YIEW Marker 1[T1]
VEWY 300 kHz 033 dBm W 300 kHz 237 dBm
215 Rl 215 B att 20 cE ST 20 ms SIS GHE | gy 5. Ref21.5d8n Att 20dB) ST 20ms 581725 GHz
Offset 11.5dB Detta 2[T1] Offset 115d8 Dehta 2[T1]
0.00 48 000 dB
15.72 MHZ 15.31 MHz
DI637dBm
B T T ———
D2033dBm [} wliy | i ¥ N
T ki DI TR il V‘V i GEETTvTY
| i (%} i i (@)
Tes T T T T 785+ T T T T T
Genter 5.785 GHz 2.5 MHzi Span 25 WHz Certter 5.825 GHz 2.5 MHz/ Span 25 MHz
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802.11ac (VHT20)

Channel

Frequency
(MHz)

6dB Bandwidth
(MHz)

Minimum Limit
(MHz)

Pass / Fall

(UNII-3 Band)

144

5720

3.15

0.5

Pass

149

5745

15.08

0.5

Pass

157

5785

15.32

0.5

Pass

165

5825

15.13

0.5

Pass

Note: 1. The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz

CH144 (UNII-3 Band)

|CH149

REW100 kHz. [T1] WP VIEV

REW 100 kHz [T MR VIEA

Marker 1 [T1] Marker 1 [T1]
VBN 300 kHz 0.6 cBm WBIA 300 kHz 356 dBm
15 Re1 215 B Aft 2008 ST 20ms S71223GHz | g Fer21SdEm At 2008 ST 20ms 573747 GHz
Offsel 1158 Delta 2[T1] Offset 115 0 Detta 2[T1]
0.00 48 00008
15,82 MHE 1508 MHz
D1514dBm o1 244 4B
in
00054, " T T
Jenslirotis_osl |
w ] 07 -3.55 dEm Umwwuwu
A.N/ m\’\w ot /ﬂ// \\“R‘u
| i (@) i i (@)
785 T T T T 3 785 T T T T
Center 572 GHz 2.5 MHzi Span 25 MHz Center 5,745 GHz 25 MHz/ Span 25 MHz
REW 100 kHz TP VEN e ) REW 100 kHzZ NP VEN e
VEW 300 kHz 040 dim BN 300 KHE 200 dBm
215 Ret 215 dBm Att 20 0B ST 20 ms SITZOHT | g5 et 5dEm At 2008 ST 20ms 581745 GHz
Offset 11508 Deta 2(11] et 115 05 Detta 2(T1]
0.00 08 00008
15.32 MHZ 1513 MHz
D16 40 dB
N MWV’M.{VI‘NWA L
D3040dBm J}, St it . [} I [
1 saa e o num ur
" / \
F ij W’""M
A
| i (@) | | (@)
185 ; ; ; : 785~ ; ; :
Center 5 785 GHz 25 MHz! Span 25 MHz Certter 5.825 GHz 2.5 MHz/ Span 25 MHz
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802.11ac (VHT40)

Channel

Frequency
(MHz)

6dB Bandwidth
(MHz)

Minimum Limit
(MHz)

Pass / Fall

142
(UNII-3 Band)

5710

2.64

0.5

Pass

151

5755

33.65

0.5

Pass

159

5795

31.95

0.5

Pass

Note: 1. The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz

CH142 (UNII-3 Band)

|CH151

At 2008

REW 100 kHz
VW 300 kHz
ST 20 me

[T1IMP VIEW

Marker 1[T1]

Deta 2 [T1]

REAH00 kHz [PIMPVBA e )
VEWY 300 kHz 457 dEm
5 REl 218 B At 2008 ST 20 ms SHEMSOHE | o g Fer21SdEm
Offset 11 5108 Detta 2[T1] Offset 115 68
0.00 08
3519 MHz
Di1.13 dE%
I R e e [ DLLTdEm
D2 -4.87 dEs
1] b D2-8.59 dBm

et d .

)

o

[
/
v

@ T—

-8.59 dBm
573899 GHz.

00048
3365 MHz

it WMM
w

|

/

Center §.795 GHz

T
5 MHz!

T T
Span 50 MHz

@

| B i (@)
785 T T T T T 8
Center 571 GHz 5 MHz/ Span 50 MHz Certter 5755 GHz 5 MHz! Span 50 MHz | A D T ]
REA 100 kHz [T1] MR WIEVY Matker 1 [T1]
VY 300 kHz 538 dBm
25 Ref 215 ¢Bm Aft 2068 SYT 20 ms 5.77956 GHZ.
Offset T1.5d8 Defta 2 [T1]
0.00 8
31.85 MHz
01 062dBm
D2 -5.38 dBm.
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802.11ac (VHT80)

Channel

Frequency
(MHz)

(MHz)

6dB Bandwidth

Minimum Limit
(MHz)

Pass / Fall

138

5690

2.65 0.5 Pass
(UNII-3 Band)
155 5775 72.76 0.5 Pass
Note: 1. The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
CH138 (UNII-3 Band) |CH155
L L T FEMIDNE TNV ey
e RE’ZZ:‘E: SdB = = Defta 2(T1] seemor e Re'gnz:tawr:ida e Defta 2(T1] s
o520t bl ot b b iy | et eyt gk .
| ; r,wa i -/
R i (@) h H B! (@)
e Center 563 GHz ' s;;;mnnmm JES’CEMErS?‘7SGH1 m‘MHzt
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4.4 Unwanted Emission Measurement (Radiated Versus Conducted)

4.4.1 Limits of Unwanted Emission Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits

specified as below table.

Frequencies Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

Limits of Unwanted Emission out of the Restricted Bands

APPLICABLE TO

LIMIT

Procedure New Rules v01

789033 D02 General UNII Test

FIELD STRENGTH AT 3m

PK:74 (dBuVv/m)

AV:54 (dBpVv/m)

APPLICABLE TO

EIRP LIMIT

EQUIVALENT FIELD
STRENGTH AT 3m

15.407(b)(1)

15.407(b)(2)

15.407(0)(3)

PK:-27 (dBm/MHz)

PK:68.2 (dBHV/m)

15.407(b)(4)

PK:-27 (dBm/MHz) *
PK:-17 (dBm/MHz) *

PK:68.2 (dBpuVv/m) *
PK:78.2 (dBpV/m)

NOTE: " beyond 10MHz of the band edge > within 10 MHz of band edge
The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength:

E- 1000000~/ 30P

3

pHV/m, where P is the eirp (Watts).
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442 Test Instruments
DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
;Z?Lifce“’er N9038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VH2 | \\ip.7FL-04 | Nov. 12, 2014 | Nov. 11, 2015
Mini-Circuits B
Trilog Broadband Antenna
SCHWARPBECK VULB 9168 | 9168-361 Feb. 09, 2015 | Feb. 08, 2016
CHHCAB-001-
1
RE Cable 8D-FB CHHCAB.00L. | OCt 05,2014 | Oct. 04, 2015
2
RF-141 CHHCAB-004 | Oct. 05, 2014 | Oct. 04, 2015
2gr—A”te””a AIH.8018 0000220091110 | Feb. 06, 2015 | Feb. 05, 2016
Pre-Amplifier
; 8449B 3008A01923 | Oct. 28, 2014 | Oct. 27, 2015
Agilent
131206
131213
RF Cable NA 131215 Jan. 16, 2015 | Jan. 15, 2016
SNMY23685/4
izescwm Analyzer FSV40 100964 July 05, 2014 | July 04, 2015
Pre-Amplifier SLKKa-48-6 | 9K16 Dec. 12, 2014 | Dec. 11, 2015
SPACEK LABS g .
Horn_Antenna
ST ARBECK BBHAO170 | 9170-424 Feb. 05, 2015 | Feb. 04, 2016
329751/4
RE Cable NA o ono04 | DEC: 11,2014 | Dec. 10,2015
ADT_Radiated
Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

CT

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

gab~ownN

. The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
. The CANADA Site Registration No. is IC 7450H-3.
. Tested Date: June 16, 2015
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4.4.3 Test Procedures

Following FCC KDB 789033 D02 General UNII Test Procedures:
Radiated versus Conducted Measurements.
The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port
conducted measurements in conjunction with cabinet emissions tests are permitted to demonstrate
compliance.
The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet

emissions are below the emission limits. For the cabinet-emission measurements the antenna was
replaced by a termination matching the nominal impedance of the antenna.

. Conducted tests was performed using equipment that matches the nominal impedance of the antenna

assembly used with the EUT

EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall
be added to the measured antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper bound on antenna gain
for a device with a single RF output shall be selected as the maximum in-band gain of the antenna
across all operating bands or 2 dBi, whichever is greater

d. For all of Radiation emission test

d-1. The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) / 1.5 meters (for
above 1GHz) above the ground at a 3 meters chamber room. The table was rotated 360 degrees
to determine the position of the highest radiation.

d-2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

d-3. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

d-4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360
degrees to find the maximum reading.

d-5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

d-6. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average
method as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is = 1/T
(Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.
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4.4.4

Deviation from Test Standard
No deviation.

445 Test Setup

For radiated configuration:

<Frequency Range below 1GHz>

Ant. Tower 1-4m
Variable
EUT& 3m o
Support Unjts ' '
Turn Table
o
80cmT
L
Ground Plane
Test Receiver
\ 7 |oooo
/W o o oy
<Frequency Range above 1GHz>
Ant. Tower 1-4m
Variable
EUT& 3m
Support Units | I
Turn Table D o~
Absorber
prd
ss0cm] My —
50cm AMMMAAA
= l
Ground Plane

Test Receiver

N

For conducted configuration:

EUT

SPECTRUM
Attenuator ANALYZER

For the actual test configuration, please refer to the attached file (Test Setup Photo).

Report No.: RF150401E01-1

Page No. 63 /284

Report Format Version:6.1.1



4.4.6

EUT Operating Conditions

1. Connect the EUT with the support unit A (Notebook Computer) which is placed on a testing table.
2. The communication partner run test program “QRCT_CONN.exe” to enable EUT under

transmission/receiving condition continuously at specific channel frequency.

4.4.7

Test Results (Radiated Measurement)

Radiated versus Conducted Measurement

] Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).
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Radiated test was done with 500hm terminator on antenna port
Above 1GHz Data

802.11a
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;ES) LEVEL (dIéIL'J\AVI;rm) M?:ISIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10360.00 55.6 PK 74.0 -18.4 1.00H 224 41.39 14.21
2 #10360.00 41.2 AV 54.0 -12.8 1.00H 224 26.99 14.21
3 15540.00 61.3 PK 74.0 -12.7 1.41H 98 42.54 18.76
4 15540.00 48.3 AV 54.0 -5.7 1.41H 98 29.54 18.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."#": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90—

a0

it

50 1

a0

40

30

20

10

-
1 1 1 1 1 1 1 1 1
1000 5000 10000 15000 20000 23000 30000 35000 40000

Frequency (MHz)
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CHANNEL TX Channel 36 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10360.00 54.4 PK 74.0 -19.6 1.00V 182 40.19 14.21
2 | #10360.00 41.4 AV 54.0 -12.6 1.00V 182 27.19 14.21
3 15540.00 60.3 PK 74.0 -13.7 1.16 V 143 41.54 18.76
4 15540.00 47.2 AV 54.0 -6.8 1.16 V 143 28.44 18.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

B0 T

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)

Report No.: RF150401E01-1 Page No. 66 / 284 Report Format Version:6.1.1




CHANNEL TX Channel 40 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10400.00 56.1 PK 74.0 -17.9 1.02H 216 41.88 14.22
2 | #10400.00 41.6 AV 54.0 -12.4 1.02H 216 27.38 14.22
3 15600.00 61.8 PK 74.0 -12.2 1.33H 112 43.46 18.34
4 15600.00 48.8 AV 54.0 -5.2 1.33H 112 30.46 18.34
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

50 1

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)
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CHANNEL TX Channel 40 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10400.00 54.1 PK 74.0 -19.9 1.00V 196 39.88 14.22
2 | #10400.00 41.0 AV 54.0 -13.0 1.00V 196 26.78 14.22
3 15600.00 60.3 PK 74.0 -13.7 1.16 V 152 41.96 18.34
4 15600.00 47.1 AV 54.0 -6.9 1.16 V 152 28.76 18.34
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

&0 t

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)
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CHANNEL TX Channel 48 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10480.00 56.0 PK 74.0 -18.0 1.00H 205 42.01 13.99
2 | #10480.00 41.4 AV 54.0 -12.6 1.00H 205 27.41 13.99
3 15720.00 60.9 PK 74.0 -13.1 1.35H 110 41.87 19.03
4 15720.00 48.3 AV 54.0 -5.7 1.35H 110 29.27 19.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

50 1

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)
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CHANNEL TX Channel 48 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10480.00 54.4 PK 74.0 -19.6 1.03V 196 40.41 13.99
2 | #10480.00 41.5 AV 54.0 -12.5 1.03V 196 27.51 13.99
3 15720.00 60.7 PK 74.0 -13.3 121V 136 41.67 19.03
4 15720.00 47.4 AV 54.0 -6.6 121V 136 28.37 19.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10520.00 55.3 PK 74.0 -18.7 1.00H 211 41.47 13.83
2 | #10520.00 41.2 AV 54.0 -12.8 1.00H 211 27.37 13.83
3 15780.00 61.2 PK 74.0 -12.8 1.34H 108 41.84 19.36
4 15780.00 48.6 AV 54.0 -5.4 1.34H 108 29.24 19.36
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10520.00 55.0 PK 74.0 -19.0 1.00V 192 41.17 13.83
2 | #10520.00 41.7 AV 54.0 -12.3 1.00V 192 27.87 13.83
3 15780.00 59.9 PK 74.0 -14.1 115V 129 40.54 19.36
4 15780.00 47.1 AV 54.0 -6.9 115V 129 27.74 19.36
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10600.00 55.6 PK 74.0 -18.4 1.07H 227 42.16 13.44
2 10600.00 41.3 AV 54.0 -12.7 1.07H 227 27.86 13.44
3 15900.00 61.5 PK 74.0 -12.5 1.39H 109 42.49 19.01
4 15900.00 48.5 AV 54.0 -5.5 1.39H 109 29.49 19.01
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10600.00 54.1 PK 74.0 -19.9 1.00V 167 40.66 13.44
2 10600.00 41.0 AV 54.0 -13.0 1.00V 167 27.56 13.44
3 15900.00 60.5 PK 74.0 -13.5 119V 131 41.49 19.01
4 15900.00 47.2 AV 54.0 -6.8 119V 131 28.19 19.01
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 64 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10640.00 55.7 PK 74.0 -18.3 1.03H 214 42.03 13.67
2 10640.00 41.1 AV 54.0 -12.9 1.03H 214 27.43 13.67
3 15960.00 60.9 PK 74.0 -13.1 1.35H 103 42.06 18.84
4 15960.00 48.3 AV 54.0 -5.7 1.35H 103 29.46 18.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 64 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10640.00 54.4 PK 74.0 -19.6 1.00V 180 40.73 13.67
2 10640.00 41.1 AV 54.0 -12.9 1.00V 180 27.43 13.67
3 15960.00 59.8 PK 74.0 -14.2 1.16 V 151 40.96 18.84
4 15960.00 46.7 AV 54.0 -7.3 1.16 V 151 27.86 18.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 100 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11000.00 55.7 PK 74.0 -18.3 1.05H 207 41.47 14.23
2 11000.00 41.6 AV 54.0 -12.4 1.05H 207 27.37 14.23
3 | #16500.00 61.4 PK 74.0 -12.6 142H 107 40.43 20.97
4 | #16500.00 48.6 AV 54.0 -5.4 142H 107 27.63 20.97
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 100 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11000.00 54.5 PK 74.0 -19.5 1.00V 181 40.27 14.23
2 11000.00 41.6 AV 54.0 -12.4 1.00V 181 27.37 14.23
3 | #16500.00 60.4 PK 74.0 -13.6 118V 152 39.43 20.97
4 | #16500.00 47.3 AV 54.0 -6.7 118V 152 26.33 20.97
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 120 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11200.00 55.4 PK 74.0 -18.6 1.02H 228 40.93 14.47
2 11200.00 41.0 AV 54.0 -13.0 1.02H 228 26.53 14.47
3 | #16800.00 60.7 PK 74.0 -13.3 1.34H 116 38.60 22.10
4 | #16800.00 48.1 AV 54.0 -5.9 1.34H 116 26.00 22.10
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

B0 1

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)

Report No.: RF150401E01-1 Page No. 79/ 284 Report Format Version:6.1.1




CHANNEL TX Channel 120 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11200.00 54.5 PK 74.0 -19.5 1.00V 185 40.03 14.47
2 11200.00 41.3 AV 54.0 -12.7 1.00V 185 26.83 14.47
3 | #16800.00 60.8 PK 74.0 -13.2 113V 137 38.70 22.10
4 | #16800.00 47.5 AV 54.0 -6.5 113V 137 25.40 22.10
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11400.00 56.2 PK 74.0 -17.8 1.01H 213 41.34 14.86
2 11400.00 41.8 AV 54.0 -12.2 1.01H 213 26.94 14.86
3 | #17100.00 61.5 PK 74.0 -12.5 142H 114 38.51 22.99
4 | #17100.00 49.0 AV 54.0 -5.0 142H 114 26.01 22.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11400.00 54.8 PK 74.0 -19.2 1.05V 176 39.94 14.86
2 11400.00 41.6 AV 54.0 -12.4 1.05V 176 26.74 14.86
3 | #17100.00 60.3 PK 74.0 -13.7 121V 148 37.31 22.99
4 | #17100.00 47.5 AV 54.0 -6.5 121V 148 2451 22.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11440.00 55.0 PK 74.0 -19.0 1.08 H 222 40.28 14.72
2 11440.00 40.9 AV 54.0 -13.1 1.08 H 222 26.18 14.72
3 | #17160.00 61.6 PK 74.0 -12.4 1.33H 101 37.98 23.62
4 | #17160.00 48.8 AV 54.0 -5.2 1.33H 101 25.18 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11440.00 54.6 PK 74.0 -19.4 1.00V 179 39.88 14.72
2 11440.00 41.5 AV 54.0 -12.5 1.00V 179 26.78 14.72
3 | #17160.00 60.4 PK 74.0 -13.6 118V 152 36.78 23.62
4 | #17160.00 47.5 AV 54.0 -6.5 118V 152 23.88 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11490.00 55.2 PK 74.0 -18.8 1.02H 212 40.68 14.52
2 11490.00 41.2 AV 54.0 -12.8 1.02H 212 26.68 14.52
3 | #17235.00 60.6 PK 74.0 -13.4 1.39H 104 36.84 23.76
4 | #17235.00 47.9 AV 54.0 -6.1 1.39H 104 24.14 23.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11490.00 55.1 PK 74.0 -18.9 1.01V 172 40.58 14.52
2 11490.00 41.6 AV 54.0 -12.4 1.01V 172 27.08 14.52
3 | #17235.00 59.6 PK 74.0 -14.4 112V 142 35.84 23.76
4 | #17235.00 46.8 AV 54.0 -7.2 112V 142 23.04 23.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 54.6 PK 74.0 -19.4 1.04H 203 40.03 14.57
2 11570.00 40.5 AV 54.0 -13.5 1.04H 203 25.93 14.57
3 | #17355.00 61.5 PK 74.0 -12.5 1.44H 135 37.44 24.06
4 | #17355.00 48.7 AV 54.0 -5.3 1.44H 135 24.64 24.06
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 54.3 PK 74.0 -19.7 1.09V 163 39.73 14.57
2 11570.00 40.9 AV 54.0 -13.1 1.09V 163 26.33 14.57
3 | #17355.00 60.5 PK 74.0 -13.5 111V 145 36.44 24.06
4 | #17355.00 47.5 AV 54.0 -6.5 111V 145 23.44 24.06
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11650.00 54.2 PK 74.0 -19.8 1.00H 209 39.53 14.67
2 11650.00 40.4 AV 54.0 -13.6 1.00H 209 25.73 14.67
3 | #17475.00 60.7 PK 74.0 -13.3 140H 119 36.68 24.02
4 | #17475.00 48.1 AV 54.0 -5.9 140H 119 24.08 24.02
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11650.00 54.5 PK 74.0 -19.5 1.05V 157 39.83 14.67
2 11650.00 41.2 AV 54.0 -12.8 1.05V 157 26.53 14.67
3 | #17475.00 59.1 PK 74.0 -14.9 1.23V 159 35.08 24.02
4 | #17475.00 46.6 AV 54.0 -7.4 123V 159 22.58 24.02
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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802.11ac (VHT20)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10360.00 55.6 PK 74.0 -18.4 1.00H 218 41.39 14.21
2 #10360.00 41.4 AV 54.0 -12.6 1.00H 218 27.19 14.21
3 15540.00 61.9 PK 74.0 -12.1 1.35H 109 43.14 18.76
4 15540.00 48.9 AV 54.0 5.1 1.35H 109 30.14 18.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5." #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 36 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10360.00 54.4 PK 74.0 -19.6 1.00V 193 40.19 14.21
2 | #10360.00 41.1 AV 54.0 -12.9 1.00V 193 26.89 14.21
3 15540.00 60.4 PK 74.0 -13.6 114V 148 41.64 18.76
4 15540.00 47.2 AV 54.0 -6.8 114V 148 28.44 18.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 40 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10400.00 56.3 PK 74.0 -17.7 1.01H 229 42.08 14.22
2 | #10400.00 419 AV 54.0 -12.1 1.01H 229 27.68 14.22
3 15600.00 61.0 PK 74.0 -13.0 1.37H 95 42.66 18.34
4 15600.00 48.1 AV 54.0 -5.9 1.37H 95 29.76 18.34
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 40 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10400.00 53.7 PK 74.0 -20.3 1.00V 185 39.48 14.22
2 | #10400.00 41.0 AV 54.0 -13.0 1.00V 185 26.78 14.22
3 15600.00 60.0 PK 74.0 -14.0 1.16 V 135 41.66 18.34
4 15600.00 47.1 AV 54.0 -6.9 1.16 V 135 28.76 18.34
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 48 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10480.00 55.5 PK 74.0 -18.5 1.08 H 200 41.51 13.99
2 | #10480.00 41.2 AV 54.0 -12.8 1.08 H 200 27.21 13.99
3 15720.00 61.5 PK 74.0 -12.5 1.36 H 119 42.47 19.03
4 15720.00 49.0 AV 54.0 -5.0 1.36 H 119 29.97 19.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 48 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10480.00 55.1 PK 74.0 -18.9 1.00V 176 41.11 13.99
2 | #10480.00 41.8 AV 54.0 -12.2 1.00V 176 27.81 13.99
3 15720.00 60.8 PK 74.0 -13.2 118V 143 41.77 19.03
4 15720.00 47.6 AV 54.0 -6.4 118V 143 28.57 19.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10520.00 56.2 PK 74.0 -17.8 1.00H 216 42.37 13.83
2 | #10520.00 41.7 AV 54.0 -12.3 1.00H 216 27.87 13.83
3 15780.00 61.0 PK 74.0 -13.0 1.37H 105 41.64 19.36
4 15780.00 48.1 AV 54.0 -5.9 1.37H 105 28.74 19.36
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10520.00 54.6 PK 74.0 -19.4 1.01V 173 40.77 13.83
2 | #10520.00 41.6 AV 54.0 -12.4 1.01V 173 27.77 13.83
3 15780.00 60.3 PK 74.0 -13.7 117V 138 40.94 19.36
4 15780.00 47.0 AV 54.0 -7.0 117V 138 27.64 19.36
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10600.00 55.3 PK 74.0 -18.7 1.00H 212 41.86 13.44
2 10600.00 40.9 AV 54.0 -13.1 1.00H 212 27.46 13.44
3 15900.00 61.3 PK 74.0 -12.7 1.39H 103 42.29 19.01
4 15900.00 48.8 AV 54.0 -5.2 1.39H 103 29.79 19.01
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 60 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10600.00 54.0 PK 74.0 -20.0 1.00V 197 40.56 13.44
2 10600.00 41.1 AV 54.0 -12.9 1.00V 197 27.66 13.44
3 15900.00 60.5 PK 74.0 -13.5 111V 149 41.49 19.01
4 15900.00 47.3 AV 54.0 -6.7 111V 149 28.29 19.01
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 64 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10640.00 55.6 PK 74.0 -18.4 1.05H 225 41.93 13.67
2 10640.00 41.3 AV 54.0 -12.7 1.05H 225 27.63 13.67
3 15960.00 61.8 PK 74.0 -12.2 1.39H 125 42.96 18.84
4 15960.00 48.8 AV 54.0 -5.2 1.39H 125 29.96 18.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 64 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10640.00 54.3 PK 74.0 -19.7 1.04V 186 40.63 13.67
2 10640.00 41.2 AV 54.0 -12.8 1.04V 186 27.53 13.67
3 15960.00 60.3 PK 74.0 -13.7 1.16 V 155 41.46 18.84
4 15960.00 47.5 AV 54.0 -6.5 1.16 V 155 28.66 18.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 100 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11000.00 56.4 PK 74.0 -17.6 1.00H 218 42.17 14.23
2 11000.00 41.8 AV 54.0 -12.2 1.00H 218 27.57 14.23
3 | #16500.00 61.1 PK 74.0 -12.9 1.43H 106 40.13 20.97
4 | #16500.00 48.3 AV 54.0 -5.7 1.43H 106 27.33 20.97
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 100 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11000.00 54.4 PK 74.0 -19.6 1.00V 167 40.17 14.23
2 11000.00 41.1 AV 54.0 -12.9 1.00V 167 26.87 14.23
3 | #16500.00 60.3 PK 74.0 -13.7 119V 148 39.33 20.97
4 | #16500.00 47.1 AV 54.0 -6.9 119V 148 26.13 20.97
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 120 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11200.00 56.3 PK 74.0 -17.7 1.07H 224 41.83 14.47
2 11200.00 41.8 AV 54.0 -12.2 1.07H 224 27.33 14.47
3 | #16800.00 60.8 PK 74.0 -13.2 142H 114 38.70 22.10
4 | #16800.00 48.1 AV 54.0 -5.9 142H 114 26.00 22.10
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 120 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11200.00 54.2 PK 74.0 -19.8 1.00V 182 39.73 14.47
2 11200.00 41.3 AV 54.0 -12.7 1.00V 182 26.83 14.47
3 | #16800.00 60.1 PK 74.0 -13.9 119V 136 38.00 22.10
4 | #16800.00 47.3 AV 54.0 -6.7 119V 136 25.20 22.10
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11400.00 55.9 PK 74.0 -18.1 1.09H 202 41.04 14.86
2 11400.00 41.3 AV 54.0 -12.7 1.09H 202 26.44 14.86
3 | #17100.00 61.2 PK 74.0 -12.8 140H 110 38.21 22.99
4 | #17100.00 48.5 AV 54.0 -5.5 140H 110 25.51 22.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV /m})
90~

a0

7o

50 1

a0

40

30

20

10

-
1 1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000

Frequency (MHz)

Report No.: RF150401E01-1 Page No. 107/ 284 Report Format Version:6.1.1




CHANNEL TX Channel 140 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11400.00 54.0 PK 74.0 -20.0 1.05V 175 39.14 14.86
2 11400.00 41.0 AV 54.0 -13.0 1.05V 175 26.14 14.86
3 | #17100.00 59.6 PK 74.0 -14.4 120V 137 36.61 22.99
4 | #17100.00 46.7 AV 54.0 -7.3 1.20V 137 23.71 22.99
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11440.00 55.5 PK 74.0 -18.5 1.00H 201 40.78 14.72
2 11440.00 41.1 AV 54.0 -12.9 1.00H 201 26.38 14.72
3 | #17160.00 61.2 PK 74.0 -12.8 1.43H 105 37.58 23.62
4 | #17160.00 48.2 AV 54.0 -5.8 1.43H 105 24.58 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11440.00 54.9 PK 74.0 -19.1 1.04V 189 40.18 14.72
2 11440.00 41.7 AV 54.0 -12.3 1.04V 189 26.98 14.72
3 | #17160.00 59.8 PK 74.0 -14.2 118V 153 36.18 23.62
4 | #17160.00 46.8 AV 54.0 -7.2 118V 153 23.18 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11490.00 54.9 PK 74.0 -19.1 1.10H 178 40.38 14.52
2 11490.00 41.0 AV 54.0 -13.0 1.10H 178 26.48 14.52
3 | #17235.00 61.3 PK 74.0 -12.7 141H 115 37.54 23.76
4 | #17235.00 48.6 AV 54.0 -5.4 141H 115 24.84 23.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11490.00 54.6 PK 74.0 -19.4 111V 180 40.08 14.52
2 11490.00 41.0 AV 54.0 -13.0 111V 180 26.48 14.52
3 | #17235.00 60.1 PK 74.0 -13.9 120V 173 36.34 23.76
4 | #17235.00 47.4 AV 54.0 -6.6 1.20V 173 23.64 23.76
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 55.0 PK 74.0 -19.0 1.00H 199 40.43 14.57
2 11570.00 40.7 AV 54.0 -13.3 1.00H 199 26.13 14.57
3 | #17355.00 61.6 PK 74.0 -12.4 1.48H 140 37.54 24.06
4 | #17355.00 48.5 AV 54.0 -5.5 1.48H 140 24.44 24.06
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 53.9 PK 74.0 -20.1 1.00V 176 39.33 14.57
2 11570.00 40.5 AV 54.0 -13.5 1.00V 176 25.93 14.57
3 | #17355.00 59.8 PK 74.0 -14.2 121V 155 35.74 24.06
4 | #17355.00 47.4 AV 54.0 -6.6 121V 155 23.34 24.06
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11650.00 55.2 PK 74.0 -18.8 1.00H 220 40.53 14.67
2 11650.00 41.3 AV 54.0 -12.7 1.00H 220 26.63 14.67
3 | #17475.00 61.4 PK 74.0 -12.6 145H 130 37.38 24.02
4 | #17475.00 48.6 AV 54.0 -5.4 145H 130 24.58 24.02
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11650.00 55.3 PK 74.0 -18.7 1.03V 167 40.63 14.67
2 11650.00 41.7 AV 54.0 -12.3 1.03V 167 27.03 14.67
3 | #17475.00 58.9 PK 74.0 -15.1 117V 149 34.88 24.02
4 | #17475.00 46.2 AV 54.0 -7.8 117V 149 22.18 24.02
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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802.11ac (VHT40)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10380.00 55.8 PK 74.0 -18.2 1.03H 216 41.59 14.21
2 #10380.00 41.7 AV 54.0 -12.3 1.03H 216 27.49 14.21
3 15570.00 61.2 PK 74.0 -12.8 1.35H 113 42.65 18.55
4 15570.00 48.7 AV 54.0 -5.3 1.35H 113 30.15 18.55
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5." #": The radiated frequency is out of the restricted band.
Level

{dBuV /m}
S0 -

S0

7o

=11] 1

a0

40

30

20

10

o-
] ] | | | | | | |
1000 5000 10000 15000 20000 23000 30000 35000 40000

Frequency (MHz)

Report No.: RF150401E01-1 Page No. 117/ 284 Report Format Version:6.1.1




CHANNEL TX Channel 38 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10380.00 54.7 PK 74.0 -19.3 1.00V 181 40.49 14.21
2 | #10380.00 41.6 AV 54.0 -12.4 1.00V 181 27.39 14.21
3 15570.00 60.8 PK 74.0 -13.2 120V 140 42.25 18.55
4 15570.00 47.5 AV 54.0 -6.5 1.20V 140 28.95 18.55
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 46 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10460.00 55.0 PK 74.0 -19.0 1.06 H 206 40.95 14.05
2 | #10460.00 40.9 AV 54.0 -13.1 1.06 H 206 26.85 14.05
3 15690.00 61.2 PK 74.0 -12.8 1.35H 107 42.33 18.87
4 15690.00 48.5 AV 54.0 -5.5 1.35H 107 29.63 18.87
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 46 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10460.00 54.9 PK 74.0 -19.1 1.04V 168 40.85 14.05
2 | #10460.00 419 AV 54.0 -12.1 1.04V 168 27.85 14.05
3 15690.00 59.8 PK 74.0 -14.2 113V 133 40.93 18.87
4 15690.00 46.8 AV 54.0 -7.2 113V 133 27.93 18.87
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 54 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10540.00 55.6 PK 74.0 -18.4 1.00H 210 41.87 13.73
2 | #10540.00 41.5 AV 54.0 -12.5 1.00H 210 27.77 13.73
3 15810.00 61.6 PK 74.0 -12.4 142H 99 42.18 19.42
4 15810.00 48.9 AV 54.0 5.1 142H 99 29.48 19.42
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 54 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10540.00 54.8 PK 74.0 -19.2 1.00V 182 41.07 13.73
2 | #10540.00 41.7 AV 54.0 -12.3 1.00V 182 27.97 13.73
3 15810.00 60.5 PK 74.0 -13.5 119V 133 41.08 19.42
4 15810.00 47.7 AV 54.0 -6.3 119V 133 28.28 19.42
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10620.00 55.7 PK 74.0 -18.3 1.05H 231 42.16 13.54
2 10620.00 41.5 AV 54.0 -12.5 1.05H 231 27.96 13.54
3 15930.00 61.4 PK 74.0 -12.6 1.44H 126 42.48 18.92
4 15930.00 48.4 AV 54.0 -5.6 1.44H 126 29.48 18.92
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 62 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 10620.00 54.3 PK 74.0 -19.7 1.00V 178 40.76 13.54
2 10620.00 41.5 AV 54.0 -12.5 1.00V 178 27.96 13.54
3 15930.00 59.9 PK 74.0 -14.1 117V 128 40.98 18.92
4 15930.00 47.0 AV 54.0 -7.0 117V 128 28.08 18.92
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 102 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11020.00 55.7 PK 74.0 -18.3 1.00H 199 41.42 14.28
2 11020.00 41.2 AV 54.0 -12.8 1.00H 199 26.92 14.28
3 | #16530.00 61.0 PK 74.0 -13.0 1.33H 105 39.77 21.23
4 | #16530.00 48.1 AV 54.0 -5.9 1.33H 105 26.87 21.23
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 102 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11020.00 54.5 PK 74.0 -19.5 1.05V 167 40.22 14.28
2 11020.00 41.2 AV 54.0 -12.8 1.05V 167 26.92 14.28
3 | #16530.00 60.1 PK 74.0 -13.9 119V 133 38.87 21.23
4 | #16530.00 47.0 AV 54.0 -7.0 119V 133 25.77 21.23
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 118 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11180.00 55.7 PK 74.0 -18.3 1.01H 218 41.23 14.47
2 11180.00 41.3 AV 54.0 -12.7 1.01H 218 26.83 14.47
3 | #16770.00 60.9 PK 74.0 -13.1 141H 117 38.87 22.03
4 | #16770.00 48.0 AV 54.0 -6.0 141H 117 25.97 22.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 118 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11180.00 54.4 PK 74.0 -19.6 1.03V 179 39.93 14.47
2 11180.00 41.7 AV 54.0 -12.3 1.03V 179 27.23 14.47
3 | #16770.00 59.9 PK 74.0 -14.1 122V 128 37.87 22.03
4 | #16770.00 46.7 AV 54.0 -7.3 122V 128 24.67 22.03
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11340.00 55.6 PK 74.0 -18.4 1.04H 214 41.04 14.56
2 11340.00 41.5 AV 54.0 -12.5 1.04H 214 26.94 14.56
3 | #17010.00 62.0 PK 74.0 -12.0 1.43H 116 38.61 23.39
4 | #17010.00 48.9 AV 54.0 5.1 1.43H 116 25.51 23.39
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11340.00 54.3 PK 74.0 -19.7 1.01V 169 39.74 14.56
2 11340.00 41.1 AV 54.0 -12.9 1.01V 169 26.54 14.56
3 | #17010.00 59.8 PK 74.0 -14.2 113V 147 36.41 23.39
4 | #17010.00 47.0 AV 54.0 -7.0 113V 147 23.61 23.39
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11420.00 56.2 PK 74.0 -17.8 1.02H 210 41.41 14.79
2 11420.00 41.8 AV 54.0 -12.2 1.02H 210 27.01 14.79
3 | #17130.00 61.0 PK 74.0 -13.0 141H 106 37.69 23.31
4 | #17130.00 48.2 AV 54.0 -5.8 141H 106 24.89 23.31
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11420.00 54.7 PK 74.0 -19.3 1.01V 179 39.91 14.79
2 11420.00 41.7 AV 54.0 -12.3 1.01V 179 26.91 14.79
3 | #17130.00 60.1 PK 74.0 -13.9 117V 128 36.79 23.31
4 | #17130.00 47.1 AV 54.0 -6.9 117V 128 23.79 23.31
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 151 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11510.00 54.9 PK 74.0 -19.1 1.00H 210 40.40 14.50
2 11510.00 41.1 AV 54.0 -12.9 1.00H 210 26.60 14.50
3 | #17265.00 60.2 PK 74.0 -13.8 1.43H 139 36.68 23.52
4 | #17265.00 47.8 AV 54.0 -6.2 1.43H 139 24.28 23.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV)
90~

a0

7o

B0 t

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)

Report No.: RF150401E01-1 Page No. 133 /284 Report Format Version:6.1.1




CHANNEL TX Channel 151 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11510.00 54.6 PK 74.0 -19.4 1.04V 164 40.10 14.50
2 11510.00 40.9 AV 54.0 -13.1 1.04V 164 26.40 14.50
3 | #17265.00 59.3 PK 74.0 -14.7 115V 158 35.78 23.52
4 | #17265.00 46.8 AV 54.0 -7.2 115V 158 23.28 23.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11590.00 55.0 PK 74.0 -19.0 1.00H 200 40.39 14.61
2 11590.00 40.7 AV 54.0 -13.3 1.00H 200 26.09 14.61
3 | #17385.00 60.6 PK 74.0 -13.4 1.44H 115 36.11 24.49
4 | #17385.00 47.5 AV 54.0 -6.5 1.44H 115 23.01 24.49
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11590.00 54.3 PK 74.0 -19.7 110V 174 39.69 14.61
2 11590.00 40.6 AV 54.0 -13.4 110V 174 25.99 14.61
3 | #17385.00 60.6 PK 74.0 -13.4 1.16 V 164 36.11 24.49
4 | #17385.00 47.7 AV 54.0 -6.3 1.16 V 164 23.21 24.49
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
Level

{dBuV)
90~

a0

7o

&0 I

a0

40

1 I I I I I I I
1000 5000 10000 15000 20000 23000 30000 35000 40000
Frequency (MHz)

Report No.: RF150401E01-1 Page No. 136/ 284 Report Format Version:6.1.1




802.11ac (VHT80)

CHANNEL TX Channel 42 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10420.00 55.6 PK 74.0 -18.4 1.02 H 224 41.45 14.15
2 #10420.00 41.6 AV 54.0 -12.4 1.02H 224 27.45 14.15
3 15630.00 61.5 PK 74.0 -12.5 1.41H 121 42.98 18.52
4 15630.00 48.4 AV 54.0 -5.6 1.41H 121 29.88 18.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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CHANNEL TX Channel 42 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10420.00 54.2 PK 74.0 -19.8 1.00V 190 40.05 14.15
2 | #10420.00 41.1 AV 54.0 -12.9 1.00V 190 26.95 14.15
3 15630.00 60.9 PK 74.0 -13.1 122V 137 42.38 18.52
4 15630.00 47.7 AV 54.0 -6.3 122V 137 29.18 18.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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CHANNEL

TX Channel 58

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10580.00 55.7 PK 74.0 -18.3 1.06 H 209 42.17 13.53
2 | #10580.00 41.6 AV 54.0 -12.4 1.06 H 209 28.07 13.53
3 15870.00 61.3 PK 74.0 -12.7 1.34H 115 42.15 19.15
4 15870.00 48.2 AV 54.0 -5.8 1.34H 115 29.05 19.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value
."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL TX Channel 58 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #10580.00 54.1 PK 74.0 -19.9 1.05V 181 40.57 13.53
2 | #10580.00 41.1 AV 54.0 -12.9 1.05V 181 27.57 13.53
3 15870.00 60.4 PK 74.0 -13.6 119V 147 41.25 19.15
4 15870.00 47.0 AV 54.0 -7.0 119V 147 27.85 19.15
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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CHANNEL

TX Channel 106

DETECTOR

FREQUENCY RANGE

1GHz ~ 40GHz

FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11060.00 55.4 PK 74.0 -18.6 1.01H 219 41.05 14.35
2 11060.00 41.4 AV 54.0 -12.6 1.01H 219 27.05 14.35
3 | #16590.00 61.6 PK 74.0 -12.4 1.38H 115 39.86 21.74
4 | #16590.00 48.7 AV 54.0 -5.3 1.38H 115 26.96 21.74
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL TX Channel 106 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11060.00 54.1 PK 74.0 -19.9 1.01V 185 39.75 14.35
2 11060.00 41.4 AV 54.0 -12.6 1.01V 185 27.05 14.35
3 | #16590.00 59.8 PK 74.0 -14.2 117V 133 38.06 21.74
4 | #16590.00 46.8 AV 54.0 -7.2 117V 133 25.06 21.74
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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CHANNEL

TX Channel 122

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11220.00 55.3 PK 74.0 -18.7 1.05H 223 40.86 14.44
2 11220.00 40.9 AV 54.0 -13.1 1.05H 223 26.46 14.44
3 | #16830.00 61.3 PK 74.0 -12.7 1.43H 103 39.12 22.18
4 | #16830.00 48.7 AV 54.0 -5.3 1.43H 103 26.52 22.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value
."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL

TX Channel 122

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11220.00 54.8 PK 74.0 -19.2 1.00V 185 40.36 14.44
2 11220.00 41.6 AV 54.0 -12.4 1.00V 185 27.16 14.44
3 | #16830.00 60.3 PK 74.0 -13.7 111V 156 38.12 22.18
4 | #16830.00 47.3 AV 54.0 -6.7 111V 156 25.12 22.18
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value
."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL

TX Channel 138

DETECTOR

FREQUENCY RANGE

1GHz ~ 40GHz

FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11380.00 55.4 PK 74.0 -18.6 1.07H 230 40.64 14.76
2 11380.00 41.3 AV 54.0 -12.7 1.07H 230 26.54 14.76
3 | #17070.00 61.0 PK 74.0 -13.0 1.36 H 115 37.87 23.13
4 | #17070.00 48.2 AV 54.0 -5.8 1.36 H 115 25.07 23.13
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL

TX Channel 138

DETECTOR

FREQUENCY RANGE

1GHz ~ 40GHz

FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11380.00 53.7 PK 74.0 -20.3 1.00V 175 38.94 14.76
2 11380.00 40.9 AV 54.0 -13.1 1.00V 175 26.14 14.76
3 | #17070.00 60.6 PK 74.0 -13.4 119V 139 37.47 23.13
4 | #17070.00 47.4 AV 54.0 -6.6 119V 139 24.27 23.13
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o0~ WN

for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.
. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
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CHANNEL TX Channel 155 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11550.00 55.5 PK 74.0 -18.5 1.00H 179 40.95 14.55
2 11550.00 41.2 AV 54.0 -12.8 1.00H 179 26.65 14.55
3 | #17325.00 60.9 PK 74.0 -13.1 1.44H 128 37.28 23.62
4 | #17325.00 48.0 AV 54.0 -6.0 1.44H 128 24.38 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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CHANNEL TX Channel 155 DETECTOR Peak (PK)

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11550.00 54.6 PK 74.0 -19.4 1.06 V 173 40.05 14.55
2 11550.00 41.5 AV 54.0 -12.5 1.06 V 173 26.95 14.55
3 | #17325.00 60.2 PK 74.0 -13.8 112V 167 36.58 23.62
4 | #17325.00 47.4 AV 54.0 -6.6 112V 167 23.78 23.62
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

."#": The radiated frequency is out of the restricted band.

. The resolution bandwidth of test receiver is 1MHz and the video bandwidth is = 1/T (Duty cycle < 98%)
for Average detection (AV). Emission AV measured by RBW/VBW= 1MHz/300Hz
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Below 1GHz Data:

802.11a
CHANNEL TX Channel 52 DETECTOR _
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |30MHz ~1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;ES) LEVEL (dlélg/l\/l;rm) M'?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 99.27 39.5QP 43.5 -4.0 1.33H 264 57.02 -17.50
2 156.72 39.8 QP 43.5 -3.8 1.34H 304 52.70 -12.95
3 171.39 39.7 QP 43.5 -3.8 1.42H 322 53.29 -13.57
4 323.57 35.0QP 46.0 -11.1 1.67H 288 45.91 -10.96
5 697.35 40.8 QP 46.0 -5.2 1.67H 307 44.20 -3.39
6 796.71 41.6 QP 46.0 -4.4 1.54H 96 43.09 -1.52
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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CHANNEL

TX Channel 52

DETECTOR

FREQUENCY RANGE

30MHz ~ 1GHz

FUNCTION

Quasi-Peak (QP)

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 34.75 36.0 QP 40.0 -4.0 133V 77 50.31 -14.35
2 149.71 37.0QP 43.5 -6.5 167V 55 49.78 -12.82
3 162.71 36.9 QP 43.5 -6.7 147V 99 49.84 -12.99
4 171.71 359 QP 43.5 -7.7 144V 88 49.44 -13.59
5 199.71 39.0 QP 43.5 -4.5 145V 301 54.95 -15.99
6 599.74 38.8 QP 46.0 -7.2 185V 204 43.52 -4.70
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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